WIIVIER

Driving the future

MANUAL DE PARTES

EXCAVADORA
WIMER




H
Content
—, TEAEESE SR
I. Operation unit assembly
8230-0401000 ZJ& K%

8230-0401000 BOOM @SSEMIIY:«+wevereseeesrmreieiiiie 4
8230-0530000 /& 1%

8230-0530000 BOOM PIPEIINE: -+ +xeevermrmnemmriiiiiiiiiiiiiii 6
8230 ZE HAEE I

8230 Grease Pipeling Of DOOM: - +««x+trrererreerritriiiii 8
8230-0402000 =} T =K

8230_0402000 Arm assemb|y .................................................................... 10
8230-0403000 S5 3}k,

8230_0403000 Backhoe bucket assemb|y .................................................... 12
8230-0404000, 0400090 JEZR, #EFTF

8230-0404000. 0400090 Connecting frame, rocKer::««««««=xxeerererrerererereeeenes 14
8230-9515000 /& 3E HELE AR,

8230_9515000 Left boom Cylinder assemb|y ................................................. 16
8230-9514000 £ 5/ HELE K

8230_9514000 nght boom Cylinder assemb|y ............................................... 18
8230-9505000 =} AT 7HiiLE K

8230_9505000 Arm Cylinder assemb|y ......................................................... 20
8230-9503000 %™ =} JHiiL = 5%

8230_9503000 Bucket Cylinder assemb|y .................................................... 22
8230-9514100 B/ T

8230_9514100 BOOIT] CyIinder ................................................................... 24
8230-9505100 =} AFTHHL

8230-9505100 ArM CYlINOEE <« verreeseererresrniiniii 26
8230-9503100 4=}

8230_9503100 Bucket Cylinder ................................................................. 28

=, FEEMR
Il. Platform assembly

LTE230 Z 3= 1800*1000

LTEZBOC&b 1800*1000 ............................................................................ 30
AV280 F |’ (—)

AV280 Ma|n Valve (l) ................................................................................ 32



SDS150021-02 [AI#LEENL (=)

SD8150021_02 SleW retarder (”) ................................................................ 34
013.32.1220.1N [A#£37 & (=)

0133212201[\' SieWing bearing (”i) .......................................................... 36
LTE230A.10.03A. 03B j/Z=zs (4)

LTE23OA1003A\ 03BShOCk absorber (|V) ................................................. 38
8230 SEIHFE AL

8230 Fuei tank assembiy ........................................................................ 40
8230 HLHIE K

8230 Canopy assembiy ........................................................................... 43
8230-0806000 A #/jH/1 =

8230_0806000 Engine hOOd ...................................................................... 45
8230-0804000 A 1ill["]

8230_0804000 nght door ......................................................................... 47
8230-0803000 /5]

8230_0803000 Left rear door .................................................................... 49
8230-0911000 & Zhtl 7%

8230_0911000 Engine inSta” .................................................................... 51
8230-0912000 LR &4

8230_0912000 Hydrauiic pump inSta” ........................................................ 53
8230-0915000 HEK &5t

8230-0915000 EXNAUSE SYSEMY +vveeerrsressenenruiiniiiiiii 55
8230-0919000 KATH AR ST

8230_0919000 Fuei SyStem ..................................................................... 58
8230-0917001 B FR Gt

8230_0917001 Heat radiation SyStem ........................................................ 60
8230-0917000 B RS

8230_0917000 COOling SyStem ................................................................. 62
8230-0916000 #H< £ 5t

8230_0916000A|r intake SyStem ................................................................ 64
8230-0220000 Ft & =1k

8230_0220000 Baiance Weight assembiy .................................................... 66
8230-0502000 & JHFE 5 5%

8230_0502000 Hydrauiic 0|| tank assembiy ................................................. 68
A X B T e T A

Built-in return fiiter .................................................................................. 71
8230-0700000 M JEHEL AR

8230_0700000C0ntr0| base piate assembiy .................................................. 73

8230-0506000 fAlIRE MK (—)



8230-0506000 Servo pipeline assembly (1)« «xxrerreerrer 75
8230-0506000 fAARER (=)

8230_0506000 Servo pipe"ne assemb|y (”) .................................................. 77
8230-0506000 fAfRER (=)

8230_0506000 Servo pipe"ne assemb|y (|||) ................................................. 79
8230-0506000 fAAREH (/'9)

8230_0506000 Servo pipe”ne assemb|y (|V) ................................................. 81
8230-0506000 fAfARE R (H)

8230_0506000 Servo pipe“ne assembly (V) .................................................. 83
8230-0504000 ‘E A& (—)

8230_0504000 Platform pipe”ne assemb|y (|) ............................................... 85
8230-0504000 ‘FHER  (Z)

8230_0504000 P|atf0rm pipe”ne assemb|y (||) ............................................. 87
8230-0504000 ‘FEEK ()

8230_0504000 p|atf0rm pipe“ne assemb|y (|||) ............................................ 89
8230-0504000 &% (/9)

8230_0504000 p|atf0rm pipe”ne assemb|y (|V) ............................................ 91
8230-0504000 ‘&% (1)

8230_0504000 P|atf0rm pipe”ne assemb|y (V) ............................................. 93
8230-0504000 ‘FEEK  (N)

8230_0504000 p|atf0rm pipe”ne assemb|y (V|) ............................................ 95
8230-0210000 #% & JiEE i

8230-0210000 Bottom seal plate of slewing platform «-««-ccoeeoeeeeemeeieeieiieeneien. 97
8230-0807000 T Hj

8230-0807000 Kt +cvvvvererrenrereessannetetsamttetteatteetnaietetraanettereanttereaineeeesen Q9

=, MR
lll. Base assembly
8230-0100000 JE T % B KL%,

8230_0100000 Track base assembly ........................................................ 101
8230-0501000 JFk & #& 5Lk
8230-0501000 Base pipe”ne assemb'y .................................................... 104

P, 2SR

IV. Air conditioning assembly

8230-0913000 2% & H ik

8230_0913000 A“— Condltloner assembly ................................................... 106



h, AR
V. Electric assembly
8230-0918000 ZE{RFEEE (—)

8230-0918000 Body CIrCUIt( T) «weeveeerreerrsermermmernriiiiiiie 108
8230-0918000 B E H K ()

8230-0918000 Cab CIrCUIt(IL) ««-eeeeereermremmerminiiii 110
8230-0918000 FEFHE (=)

8230-0918000 BOOM CirCuit (II1) -« +xeeeereesermmmsemmmremmieiiiiiiiiiiie 112

8230-0918300 HA 55
8230-0918000 Electrlc Cablnet ................................................................ 114



8230 J& i IR EIZ Tl



8230 Crawler hydraulic excavator




8230-0401000 B K %



8230-0401000 Boom assembly

F5 [ EHERE % fF % Fi WE | w0 5 | @ Ok
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS
1242 M12X30-10.9-Zn
1 GB5783 Bolt M12x30-10.9-7n 12 060109046
[ 12-Zn
2 GB97.1 Washer 12-7n 12 060511015
3 LTEGX-001 HiAR 6 030509293
Pressure plate
4 8230-0400030 Kﬁ%ﬁﬁg%m 1 020103730
Link pin at bottom of boom
5 SES00-DP-5 | |- Hfi#hf 5 (R 5B 4 030509270
SE500-DP-5B | Thrust washer 5 Thrust washer 5 B 6 030601180
6 LTECT02052 M Shaft sleeve 2 030703209
22 105X 90 X 4Flanged
! dust-proof oil seal 110x90x8 2 061008009
8 8230-0401100 | JHAIK 1 | 020103780
Boom body
128} M20-Zn
9 GB6170 Nut M20-Zn 12 060303028
1244 M20 X 150-10.9-Zn
10 GB5782 Bolt M20x150-10.9-Zn 2 060108395
$h
11 SE500-DP-10 (AR 6 030601186
Thrust washer
E =
12 LTEGX-020K b2 2 030703462
End cover
13 SES00-DP-3 | byl 3 (B4EHH 3A 5 030600979
SE500-DP-3A | Thrust washer 3 Thrust washer 3A 2 030600980
14 8230-0400001 Kﬁgﬁﬁﬁg%m 1 030703208
Link pin at middle of boom
15 8230-0400040 %% . 1 020103733
Link pin
16 SES00-DP-2 | |4 fy 11 IE4fER A 2A 13 | 030600977
SE500-DP-2A | Thrust washer 2Thrust washer 2A 7 030600978
Uit 5
17 1 030703229
End cover
[ 14-Zn
18 GB93 Washer 14-7n 3 060506008
1242 M14 X 40-10.9-Zn
19 GB5783 Bolt M14x40-10.9-71 3 060109079
20 | 8230-0400050 | 2V AV 1 | 020103770
Link pin at top of boom
HFE 20-Zn
21 GB97.1 Washer 20-Zn 1 060511034
B2k M20 X 40-10.9-Zn
22 GB5783 Bolt M20x40-10.9-71 1 060109134
23 8230-0400110 SV HIL 4 2 020103731

Link pin of boom cylinder




8230-0401000 B K %






8230-0530000 FEiE I

11



12

8230-0530000 Boom pipeline

5 EHRE ESg LRy it S5 T = % IF
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
“O"#i[E 32.92X3.53
1 2-219 O-ring 32.92x3.53 14 061099118
57524 SAEL 3000PSI
2 FL-16 Half flange SAE1 3000PSI 14 061499096
I 10
3 GB93 Washer 10 56 060506001
25T M10 X 35-10.9-Zn
4 GB70 Serew M10x35-10.9-7n 56 060406068
IREAE A
5 RG19-35-009 | & 19 LEELL 2 061499369
@ 19 winding pipe assembly
[}
6 8230-0530200 1 %"ﬁi 1 020103257
Pressure pipe assembly
[}
7 8230-0530200 73 %"ﬁi 1 020103262
Pressure pipe assembly
8 %EW 4 030509294
Single pressure plate
#HI#E 16-zn
9 GB93 Washer 16-7n 10 060506011
1242 M16 X 1.5X50-10.9-Zn
10 GB5785 Bolt M16x1.5x50-10.9-Zn 10 060110041
YR P4 AR
11 RG25-35-002 | & 20 MEEEIR 2 061499383
@ 25 winding pipe assembly
12 WUEAR 1 4 030509351
Double pressure plate 1
15 24 b
13 | 8230-0530600 | HVEEK 034 1 020103259
Pressure pipe assembly ¢34
Wak-3=3"
14 | 8230-0530500 | BHEEM @34 1 020103260
Pressure pipe assembly ¢34
s
15 8230-0530700 AT . 1 020103261
Left pressure pipe |l
s
16 8230-0530400 H.Ejj = | . 1 020103258
Right pressure pipe |
17 PSR 2 1 030509354
Double pressure plate 2
18 LR 3 1 030509355

Double pressure plate 3




8230-0530000 FEiE I

13



8230-0530000 Boom pipeline




8230 s THAEE B

15



16

8230 Grease pipeline of boom

5 ZEHRE = = i = #%IE
ITEM PART NO % {F# 7 DESCRIPTION Q'ty SERIALNO REMARKS

HE

1 W230105.05 . 4 061499169
Grease pipe
1 8-zZn

2 GB97.1 Washer 8-7n 4 060511067
242 M8 X 16-Zn

3 GB5783 Bolt M8x16-71 6 060109202
fezaivyva

4 W230105-3 E.';E L 1 030509352
Pipe clamp 1

5 W230105.10 | I 1 061499172
Grease pipe

Niagees

6 W230105.09 B . 1 061499171

Grease pipe
s

7 W230105.08 | SMIE 1 061499170
Grease pipe
p=avyra

8 W230105-4 E.';E 2 3 030509353
Pipe clamp 2
AR M10x 1 (XD

9 GB1152 Grease cup M10x1. (steel) 5 061301007

10 W230105.14 Bl . 1 061499173
Grease pipe

11 PWJ-17 Ji 5% 11 030703437
End connector

13 ”» ;;FIJ 5
12 GB3452.1 O" EIE15X2.65 11 061002024

O-ring 15x2.65




8230 s THAEE B

17



8230 Grease pipeline of boom

18



8230-0402000 =HF B A%,

19



20

8230-0402000 assembly

Fe FHRE F 4 R NE | YR = =
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS

1 8230-0402100 SHFFR 1 020103715
Arm body
HE

2 8230-0402002 2 030703212
Shaft sleeve

2Py 95X 80X 8
3 Flanged dust-proof oil seal 95x80x8 2 061008007
€~

4 W220106-6 o" T 4 | 061099093
O-ring
R M10Xx 1 CaRD)

5 GB1152 Grease cup M10x1 (steel) 4 061301007

6 LTECT02051 & 2 030703211
Shaft sleeve
I RiHE 85X 70X 8

! KPU070085080 Flanged dust-proof oil seal 85x70x8 2 061008008

A

8 seso0-pp-1 | LIERITL 2 | 030600975
Thrust washer 1
1EHER R 2

9 SE500-DP-2 Thrust washer 2 13 030600977

SE500-DP-2A | |E#EH A 2A 7 030600978

Thrust washer 2A

10 8230-0400070 %% . 1 020103733
Link pin

11 LTEGX-001E Fft (6) 030509293
Pressure plate
[ 12-Zn

12 GB97.1 Washer 12-7n (12) 060511015
12k M12 X 30-10.9-Zn

13 GB5783 Bolt M12x30-10.9-71 (12) 060109202

ZPiEf 105X 90X 4

14 Flanged dust-proof oil seal 110x90x8 2 061008009

15 LTECT01029 s 2 030703210
Shaft sleeve

16 8230-0400060 %% . 1 020103733
Link pin
1B 3

17 SE500-DP-3 Thrust washer 3 5 030600979
1EHERR Y 3A 2 030600980

SE500-DP-3A | Thrust washer 3A

1242 M20 X 150-10.9-Zn

18 GB5782 Bolt M20x150-10.9-7 4 060108165
1#H} M20-Zn

19 GB6170 Nut M20-2n 12) 060303028

20 8230-0400100 SRRk 1 030703207

Link pin of arm and bucket




8230-0402000 =HF B A%,

21



8230-0402000 Arm asse mbly




8230-0403000 S5} E Ak

23



24

8230-0403000 Backhoe bucket assembly

75| EHERE % fF % fi AR (w5 @ o
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS

HERE M24 X 2-10.9

1 GB6176 Bolt M24x2-10.9 10 060307010
g 24

2 GB93 Washer 24 10 060506018

I

3 8230-0403003 FEM 1 030800545
Left flank
B2 M24 X 2 X 60-10.9

4 GB5785 Bolt M24x2x60-10.9 10 060110046

5 ZX200-4 LA . 5 030703549
Thrust ring
4

6 8230-0403001 5 030703550
Gear shaft
Sk

7 8230-0403002 Bucket teeth 5 030800546

8 8230-0403100 ALk 1 020103716
Bucket body

1k

9 8230-0403005 E@“” 1 030800547
Right flank
B2 M16 X 50

10 GB5783 Bolt M16x50 4 060109110
& 16

11 GB93 Washer 16 4 060506009

12 W208107-3 Jié L 1 030509300
Clamping ring
B

13 W208107-2 3 030509299
Washer

14 W208107-1 &y 1 030703234

Sleeve




8230-0403000 S5} E Ak

25



8230-0403000 Backhoe bucket assembly




8230-0404000, 0400090 jEZE HEZAT

27



28

8230-0404000, 0400090 Connecting frame, rocker

75| BHERE % fF % fi R [ w5 G
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

AR M10X 1 CHA)

1 GB1152 Grease cup M10x1. (steel) 4 061301007
1EHERR A 2A

2 SES500-DP-2A Thrust washer 2A @) 030600978
ZELR A HE 95X 80X 8

3 KPU080095080 | Flanged dust-proof oil seal 4 061008007
95x80%8

4 LTECT01028 e 2 030703213
Shaft sleeve
Nyl

5 8230-0404100 &7'@!&%. 1 020103265
Connecting frame body

6 LTECT02051 e 2 030703214
Shatft sleeve
IEHERR A 11

7 SE500-DP-2 Thrust washer Ii (13) 030600977
PEAT

8 8230-0400092 1 030509301
Rocker

9 8230-0400092 AT 1 030509301
Rocker
EEZRPEAT I

10 8230-0400080 | Link pin of connecting frame 1 030703205
and rocker
J2FE M20 X 150-10.9-Zn

11 GB5782 Bolt M20x150-10.9-Zn 4 060108165
B2H}E M20-Zn

12 GB6170 Nut M20-Zn (12) 060303028

13 8230-0400080 T%'.}H%H%m 1 030703206
Link pin of rocker and arm
RS SL

14 8230-0400100 | Link pin of connecting frame 1 030703204

and bucket




8230-0404000, 0400090 jEZE HEZAT

29



8230-0404000, 0400090 Connecting frame, rocker




8230-9515000 /& B TiEL R Ak,

31



32

8230-9515000 Left boom cylinder assembly

FE FHNRE F M £ i & Y =1 #/ IFE
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
e

1 8230-9515000 Eﬁj]%‘ﬂm‘“‘.ﬁﬁ 1 020201476
Left boom cylinder assembly
25T M10 X 35-12.9

2 GB70.1 Serew M10x35.12 9 8 060406069
O-ring ®29.74X3.53

3 2-217 O-ring ©29.74x3.53 2 061099119

AE=35Y50%

4 W208101.01 (A) ks EE.A () 1 B020103833
Pressure pipe assembly A (left)
#HE 10

5 GB93 Washer 10 6 060506001
2R M10

6 GB6170 Nut M10 6 060303002
U 824 25-Zn

7 JB/ZQ4321 U-bolt 25-2n 2 060135001
EHERRA (B) B020103834B0

8 W208101.02 (A) Pressure pipe assembly A (right) 1 20103834
1242 M10 X 35

9 GB5780 Bolt ML0x35 2 060106001
frsay s
EPS B020103858B0

10 W208101.03.01 Pipe clamp 1 20103858
Bk B020400134B0

1 W208101.03-1 Pipe clamp 1 20400134




8230-9515000 /& B TiEL R Ak,

33



8230-9515000 Left boom cylinder assembly

34



8230-9514000 £ 3lE LR A%

35



36

8230-9514000 Right boom cylinder assembly

FE FHNRE F M 4 R #Ha m =1 #®/ IE
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
R o

1 8230-9514000 E_‘ﬂ%‘ﬁm‘“‘ﬂ? 1 020201477
Right boom cylinder assembly
1257 M10X 35-12.9

2 GB70.1 Serew M10x35.12.9 8 060406069
O i $29.74%3.53

3 2-217 O-ring 29.74x3.53 2 061099119

4 W208101.01 (A) B ’ﬁ.A () 1 B020103835
Pressure pipe assembly A (left)

5 W208101.02 (A) HovE ’ﬁ.A ) . 1 B020103836
Pressure pipe assembly A (right)
fosargy va

6 W208101.03.01 = 1 B020103858
Pipe clamp
fozargy va

7 W208101.03-1 = 1 B020400134
Pipe clamp
#HE 10

8 GB93 Washer 10 6 060506001
1ERE M10

9 GB6170 Nut M10 6 060303002
U ZZH2 25-Zn

10 JB/ZQ4321 U-bolt 25.2n 2 060135001

11 GB5780 BRFE M10 35 2 060106001

Bolt M10%x35




8230-9514000 £ 3lE LR A%

37



8230-9514000 Right boom cylinder assembly




8230-9505000 =} AL E A%

39



40

8230-9505000 Arm cylinder assembly

FE FHRE F M £ i 2 9 =1 ® F
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS

N N =y

1 8230-9505000 2k H(Eﬂ‘“‘ﬁk 1 020201479
Arm cylinder assembly
O HFE ©32.92x3.53

2 2-219 O-ring 32.92x3.53 2 061099118
BEET M12 X 60-12.9

3 GB70.1 Serew M12x60-12.9 8 060406093

a0

4 W208103.01 (1) ks Ek. 1 B020103837

Pressure pipe assembly
ak==30

5 W208103.02 (1) ks Ek. 1 B020103838
Pressure pipe assembly
5~z

6 W208103.01.01A | 1 B020103855
Pipe clamp
5~z

7 W208103.01-1A = 1 B020400136
Pipe clamp
U BR824 33-Zn

8 JB/ZQ4321 U-bolt 33.2n 2 060135002
1242 M10 X 35

9 GB5780 Bolt ML0x35 2 060106001
#E 10

10 GB93 Washer 10 6 060506001

11 GB6170 SRE} M10 6 060303002

Nut M10




8230-9505000 =} AL E A%

41



8230-9505000 Arm cylinder assembly

42



8230-9503000 #%=}-JHIET =k

43



44

8230-9503000 Bucket cylinder assembly

FE FHRE F M 4 R = B =7 #/ FE
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
3Ly 4

1 8230-9503000 bk ‘EEEL“.‘EE 1 020201478
Bucket cylinder assembly
O B ©29.74X3.53

2 2-217 O-ring ©29.74x3.53 1 061099119
$8%T M10 X 35-10.9

3 GB70.1 Serew M10x35.10.9 4 060406069

4 W208104.01 (A) IR EE. 1 B020103839
Pressure pipe assembly
(=P

5 W208104.02.01 ! 1 B020103857
Pipe clamp
fosargy va

6 W208101.03-1 | - 1 B020400134
Pipe clamp
12k M10X 35

7 GB5780 Bolt M10x35 2 060106001
U Aligte 25-zn

8 JB/ZQ4321 U-bolt 25.2n 1 060135001
10

9 GB93 Washer 10 4 060506001

10 GB6170 BREE M10 4 060303002

Nut M10




8230-9503000 =} JHEL = A%,

45



8230-9503000 Bucket cylinder assembly

/

46



8230-9514100 zhEFIHEL

47



48

8230-9514100 Boom cylinder

Fe FHRE Z 4 R & I =1 #
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS
X 7IN
1 | MESPBOX®DO5 | [kl . 4 061099135
X5 Dust proof ring
B AlfhE $95X ® 80X 40
2 Q/HL05-2006 B-type shaft sleeve ®95x$80x40 2 B030703551
B ©95X d 80X 10
3 Q/HL06-2006 Shaft sleeve G95xD80X10 1 B030703552
JHIFR M10*1 CREEHA)
4 GBl152 Grease cup M10*1 (stainless steel) 2 061301007
5 Rl 1 B030703539
Piston rod
[ 28 &85 X ® 99X 8/11
6 DKBI8S Dust proof ring ®85x®99x8/11 ! 061099136
418 d85/® 104X 2
7 Q/HL06-2006 Retainer d85/0104x2 1 061099140
P %5 5] B P85 X ® 100X 10
8 IDIBS Sealing ring for shaft ®85x$100x10 ! B020400106
9 $ikE 100X P 85X 3 1
Retainer $100x$85x3
ZZ IR ©85X ® 100.5X6
10 HBY 85 Buffer ring ©85x®100.5x6 1 B020400106
11 MB 8530 AL 1 B020400112
Sliding shaft sleeve
12 P41E P85 3 1
Retainer ®85x3
$24T M16 X 75-12.9
13 GB70.1 Screw M16x75-12.9 12 060406094
Ui ©186/D 120X 85
14 End cover ® 186/ 120X85 1 B020400127
AnZE S dE
15 2-245 o ﬂ;'“.ﬁ. 1 061099130
O-sealing ring
16 O JEIE 4 ©120X D 114.5X1.5 1
O-retainer ®120x$114.5x1.5
22 il E R d85/81
17 Pressure relief ring cushion d85/81 ! 8020400121
ZIPE d85
18 Cushion collar d85 ! B030703536
AnZE e
19 2-230 o ﬂ;'“.ﬁ. 1 061099127
O-sealing ring
20 O JEFE 48 ©63.5X ® 69X 1.25 2
O-retainer $63.5x$969x1.25
T57E 120X @ 63.5X65
21 Piston ® 120X ® 63.5X 65 ! B020400130
LA B EE 120X ® 105X 12
22 SPGW 120 Sealing ring for hole ® 120X ® 105X 1 B020400116
12
23 B RIAIR @120 X d 115X9.7 5
Formed guiding ring ®120x®$115x9.7
24 gHi5ER 120X P 112X 8 5
Dirt holding ring ®120x®112x8
ek ©8
25 GB308 Steel ball ©8 1 061108012
B2ET M12X 12
26 GB77 Screw M12x12 1 060421001
27 Q/HL04-2006 SRE} M62*2 1 B030703545
Nut M
28 LR 1 B020103859

Cylinder




49

FE | EffRE F 17 2 1 R @5 | &
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
29 HE 080X 95X 90 1 B020400142

Shaft sleeve ®80xH95x90




8230-9514100 & kL

50



8230-9514100 Boom cylinder

51



8230-9505100 =} FFHifEL

52



53

8230-9505100 Arm cylinder

Fs FHRE Z 4 R g I = =
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
1 MEBD 80X 095 | Franf . 4 061099135
X5 Dust proof ring
B A4 E $95X ® 80X 40
2 B-TYPE SHAFT SLEEVE ® 95X ® 2 B030703551
80X 40
HE $94.5X P 83X 21
3 Sleeve ® 945X P 83X 21 L B030703553
TR M10*1 (REEEN)
4 GB1152 Grease cup M10*1 (stainless steel) 2 061301007
5 (E%H: 1 B030703540
Piston rod
2D ©109 X d 95X 8/11
6 DKBI9S Dust proof ring® 109X ® 95X 8/11 L 061099138
418 d95/D 114X 2
! Retainer d95/® 114X 2 L 061099142
Hh BT P95 X d 115X 12
8 IDI95 Sealing ring for shaft ® 95X ® 115X 1 B020400105
12
9 PP P115X P 95X 3 1
Retainer ® 115X ® 95X 3
SR IME DI5X P 110.5X6
10 HBY 95 Buffer ring ® 95X ® 110.5X 6 B020400110
11 MB 9540 7%.‘7?%§ 1 B020400114
Sliding shaft sleeve
a4 ><
12 =] .<I>95 3 1
Retainer ® 95X 3
I2%T M18X90-12.9
13 GB70.1 Screw M18 X 90-12.9 12 060406096
Uit 55 ©208/P 135X ® 95
14 End cover ® 208/ 135X ® 95 L B020400128
15 2-352 o % 1 061099132
O-ring
16 UM $135X P 126.3X 2 1
Retainer @ 135X ® 126.3X2
SRR d95/® 91
17 Pressure relief ring cushion d95/0 91 1 B020400122
ZrPE d95
18 Cushion collar d95 L B030703537
19 2-233 o ﬁ.ﬁ 1 061099128
O-ring
20 PUFE O73.5X P 79X 1.25 5
Retainer ® 73.5X® 79X1.25
1EZE P135X ® 73.5X 85
21 Piston ® 135X ® 73.5X85 L B020400129
22 2SR ©135X D 127X 8 )
Dirt holding ring ® 135X ® 127 X8
RIE AR P135X ® 130X 15
23 Formed guiding ring ® 135X ® 130X 2
15
LA ETE $135X ® 112X 15.5
24 SPGW 135 Sealing ring for hole ® 135X ® 112X 1 B020400118
15.5
BERE M72X3
25 Q/HL04-2006 NUt M72 X 3 1 B030703546
X 5
26 GB308 ik o8 1 061108012

Steel ball 8




54

bass FHNRS T 4 & i 5 ® I
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
JBET M12X 12
27 GB77 Screw M12X 12 1 060421001
+ P P66x4.5
28 Collar D 66X4.5 1 B030703534
JERIME P50X 42
29 Rear cushion collar © 50X 42 ! B030703535
it A ©39
30 Pressure relief ring cushion® 39 1 B020400120
F4IR P44 < 4.3
31 Retaining collar ® 44X4.3 1 B020400103
32 ﬂﬁ; 1 B020103860
Cylinder
33 HiE 080X D 95X 101 1 B020400143

Shaft sleeve ® 80X ® 95X101




8230-9505100 =} FFHifEL

55



8230-9505100 Arm cylinder

56



8230-9503100 %=} JHifiT

57



58

8230-9503100 Bucket cylinder

FE | FEHEKRSE x4 R = Y = #
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
ME8® 80 X B FE

1 ®95X5 Dust proof ring 4 061099135
B AU4HE P95 X ® 80X 40

2 B-TYPE SHAFT SLEEVE ® 95X ® 8040 4 B030703551
KB ©95X D 80X 10

3 Sleeve ® 95X ® 80X 10 2 B030703552
THFR M10*1 CREEEN)

4 GB1152 Grease cup M10*1 (stainless steel) 2 061301007

5 AT 1 B030703541
Piston rod
[ 28 &85 X ® 99 X 8/11

6 DKBIBS Dust proof ring® 85X ® 99 X 8/11 1 061099136
148 d85/® 104X 2

! Retainer d85/® 104 X 2 1 061099140
P 35 51 B P85 X ® 100X 10

8 DI85 Sealing ring for shaft ® 85X ® 100X 10 ! B020400106

9 F4E ©100X P 85X 3 1
Retainer ® 100X ® 85X 3
221 d85X P 100.5X6

10 HBY 85 Buffer ring ® 85X ® 100.5X6 L B020400106

11 MB 8530 ‘{'%".Ej?iﬁhﬁ 1 B020400112
Sliding shaft sleeve

12 P4IE D85 3 1
Retainer ® 85X 3
#25T M16 X 75-12.9

13 GB70.1 Screw M16 X 75-12.9 12 060406094
Ui 7% ©186/P 120X 85

14 End cover ® 186/® 120X85 1 B020400127

S 3Rk

15 2245 O e 1 061099130
O-sealing ring

16 O RSB ©120X ® 114.5X1.5 1
O-retainer ® 120X ® 114.5X 1.5

Q/HL02.1-200 | &£ d85
1 6 Cushion collar d85 ! B030703536
S 3R

18 2-231 o ﬁ/fﬁ.ﬂ%‘. 1 061099144
O-sealing ring

19 O JEFE 48 ©63.5X P 71X1.25 )
O-retainer ® 63.5Xd 71X1.25

20 ?ﬁ% 1 B020400130
Piston
LA $IE 0120 X O 105X 12

21 SPGW 120 Sealing ring for hole ® 120X ® 105X 12 1 B020400116

29 B RIAIR ©120X O 115X 9.7 )
Formed guiding ring ® 120X ® 115X9.7

- I5ER P120X D 112X 8 )
Dirt holding ring ® 120X ® 112X 8
ek O8

24 GB308 Steel ball ® 8 1 061108012
5T M12X 12

25 GB77 Screw M12X 12 1 060421001

26 Q/HL04-2006 ii 1 B030703545

27 LK 1 B020103861

Cylinder




8230-9503100 %=} JHifiT

59



8230-9503100 Bucket cylinder

60



LTE230 Z 3= 1800*1000

61



62

LTE230 Cab 1800*1000

e | FHRE F M & R = i = #%IE
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

1 B2-1-1 Al 1L 55 . 1 030601205
Upper glass of front window

2 B2-1-2 AT T35 _ 1 030601206
Lower glass of front window
TR B

3 B2-1-3 Skylight window 1 030601207

4 B2-1-4 GREwEEmgs 1 030601208
Front glass of right sliding window

5 B2-1-5 MBS Bﬁ% - . 1 030601209
Rear glass of right sliding window

6 B2-1-6 G R . . 1 030601210
Rear glass of right window

7 B2-1.7 I3 1 030601211
Rear glass

8 B2-1-8 ZE SO 1 030601212
Left side glass
[ IR 5 3

9 B2-1-9 Rear glass of sliding window of 1 030601213
door
(WYEAG LR 8]

10 B2-1-10 Front glass of sliding window of 1 030601214
door
R A

11 Bo-1-11 | | MIUBGH 1 030601215
Lower glass of door
BEE (B2-1)

12 Cab lock (B2-1) 1 B061904016
BEsi

13 B2-1-13 Sliding window latch 4 B061909003

14 B2-1-14 TR . 2 B061999014
Gas spring

]

15 B2-1-15 ﬁj.ﬂ(%g 1 B061517018
Wiper

16 B2-1F 547140 1 020201499

Guard




LTE230 232 1800*1000

63



64

LTE230 Cab 1800*1000

T

SRl




AV-280 | (—)

65



66

AV-280 Main valve (1)

FE | EARE F 2 B | &85 | & =&
ITEM PART NO DESCRIPTION Qty SERIALNO | REMARKS
124 M12 X 40-10.9
1 GB5783 B MLax 40206 3 060109052
HE 12
2 GB93 et 1 3 060506004
HE 12
3 GB97.1 a2 3 060511009
4 AV-280 HIEIR] 1 061603066

Hydraulic valve




AV-280 | (—)

67



68

AV-280 Main valve (1)

% T

' - g18o
g1l
=gl




SDS150021-02 [Al#5EIENL ()

69



70

SDS150021-02 Slew retarder (11)

FE FHRE x4 R = B =7 ® F
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS
1 GB93 HE 20 11 060506014
Washer 20
B2 M20X60-12.9
2 GB5783 Bolt M20X 60.12.9 11 060109344
SNI=t
3 SDS150021-02 @ﬁg.'zzw‘“?ﬁﬁ 1 061610003
Slewing drive assembly
4 i 1 030703217

Round pin




SDS150021-02 [Al#5EIENL ()

71



SDS150021-02 Slew retarder (II)




013.32.1220.1N [H#S%& (=)

73



74

013.32.1220.1N Slewing bearing (lII)

FE FHNRE F 1 4 R = B = & T
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
12 M24 X 123-10.9
1 GB5782 Bolt M24X 123.10.9 3 060108045
1242 M24 X 130-10.9
2 GB5782 Bolt M245 130-10.9 37 060108046
3 013.32.1220.1N mgiﬁ . 1 061130001
Slewing bearing
4 W330200-6 R 40 B030509547
Padding block
/\ -
5 GB5782 BRE M24 X 85-10.9 40 060108347

Bolt M24X85-10.9




013.32.1220.1N [H#S%& (=)

75



013.32.1220.1N Slewing bearing (1)

76



LTE230A.10.03A. 03B JEEss (19)

77



78

LTE230A.10.03A. 03B Shock absorber (1V)

FE FHRE F M 4 R a2 Y =1 #/ IFE
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
AN
1 8230A-0210000 A . 1 020103717
Slewing platform
LTE230A.10.03A. HRERR
2 03B Shock absorber 6 069999030
#[E 10-Zn
3 GB97.1 Washer 10-Zn 16 060511008
#\[E 10-Zn
4 GB93 Washer 10-Zn 16 060506003
1242 M10 X 40- Zn
5 GB5782 Bolt M10%40. 7N 16 060108016
1 [E 16-Zn
6 GB97.1 Washer 16-Zn 4 060511028
E? -
7 GB93 38 16-Zn 4 060506011

Washer 16-Zn

1ZF2 M16 X 35- 10.9
8 GB5783 Bolt M16 % 35. 10.9 4 060109247




LTE230A.10.03A. 03B JEEss (19)

79



LTE230A.10.03A. 03B Shock absorber (1V)




8230 LEiHiFE S K

81



82

8230 Fuel tank assembly

F5 FHNRE F {4 2 | % =1 % IF
ITEM PART NO DESCRIPTION Qty | SERIALNO | REMARKS

izt

1 8230-0215000 SRIFA K 1 020103269
Fuel tank body
BEHE M12 X 25-Zn

2 GB5783 Bolt M12X 25.71 2 060109044
[ 12-Zn

3 GB97.1 Washer 12-7n 2 060511015

4 KB4005 WRHIFEIEM 1 069999036
Fuel tank strainer
PRI 2

5 KB-2176 FAKIHTR 1 069999034
Fuel tank cap

6 JG--150 Ay 1 069999031
Level meter
HEZE M27 X 2

7 JB1000 Plug M27x 2 1 069908004
27

8 JB982 Washer 27 1 060514008
R }E\fé

9 RY-640 R R 1 061504039
Fuel sensor
HEET M5 X 16-Zn

10 GB818 Serew M5 % 16-7n 5 060408011
HE 5

11 GB93 Washer 5 5 060506025
14

12 JB982 Washer 14 2 060514003
BB M14 X 1.5X32-Zn

13 JB999 Bolt M145 1 5% 32-7n 1 060140001
1242 M8 X 20-Zn

14 GB5783 Bolt M8 X 202 6 060109204
[ 8-zZn

15 GB93 Washer 8-7n 6 060506031
B

16 1 020103270
Cover plate
O HifE 132X 3.55

17 GB3452.1 O-ring 132X3.55 1 061002002

18 W208202-1 HLFF 1 030703237
Lever
% (P2.5X20.5X80)

19 W208202-2 Spring (& 2.5 20,5 80) 1 030703409

20 W208202-3 il . 1 030509786
Retainer
wiEsk (M22X1.5-G1/2)

21 1CG-22-08 End connector (M22X 1.5-G1/2) 1 061499255
BRiF D9=15

22 Q11F-16P Ball valve DI=15 1 061603060
R 22

23 JB982 Washer 22 1 060514006
whiEsl (M22X1.5-G1/2)

24 PWJ-18 End connector (M22X 1.5-G1/2) 1 030703410
HEET M6 X 12-Zn

25 GB70 Serew M6 % 12-7n 6 060406080
[ 6-Zn

26 GB93 Washer 6-2n 6 060506028
P 20

27 JB982 Washer 20 1 060514009

28 PWJ-19 HUKIRIE 1 030703408

Water drain plug




83

F5 | EHERE % fF % fi R [m 5[ @& 0
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS
B£KE
29 W208202.04 . 1 020103272
Collector pipe
O %[ 82.5x3.55
30 GB3452.1 O-ring 82.5 X 3.55 1 061002038
12k M16X55-10.9-Zn
31 GB5783 Bolt M16 X 55-10 9-7n 4 060109335
[ 16-Zn
32 GB93 Washer 16-7n 4 060506011
P 16-Zn
33 GB97.1 Washer 16-zn 4 060511028
JE
34 W208200-9 A ?aé.ﬁ 4 030509879
Adjusting spacer
8230 SIS K
8230 Fuel tank assembly
Fs FHRS Z M 4 R W2 | W :=1 = F
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
AR
35 W206200-10 e 4 030509880
Adjusting spacer
36 SE500-1 L 1 030703168
Connector core
i 18
37 JB982 Washer 18 2 060514005
38 SE500-3 3k 1 030703169
Connector body
foran ™M R
39 W208202.03 'gf?’“‘hy‘ 1 020103271
Pipe assembly
e Schy
40 WU-700 RIS 1 062001025

Suction filter




8230 LEiHiFE S K

84



8230 Fuel tank assembly

1213 141516 17 1519 20

1011

e

34 39 40

657

13253 3498

22232 252 27 2843

21



8230 ML AR,

86



87

8230 Canopy assembly

75 ZERE % fF % i AR [ m 05 | @ i
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
1 8230-0806000 ﬁizjj.mﬁ 1 020201253
Engine hood
E=
2 8230-0809200 Jem R 1 030509316
Left rear cover
3 8230-0803000 JEfET] 1 020103281
Left rear door
4 8230-0802000 JERIT] 1 020103282
Left front door
RS
5 8230-0809100 JERlEAR 1 020103283
Left front cover
6 8230-0216000 HRp= . 1 020103275
Handrail
v
7 8230-0807300 i< iR 1 020103278
Front trim plate
HHEAR
8 8230-0809300 . 1 030509318
Middle cover plate
A5 LA
9 Right brattice ! 020103277
10 8230-0804000 E{DIIJI] 1 020103276
Right door
iR
11 8230-0809400A 1 030509317

Right cover plate

8230 ML= AK,




8230 Canopy assembly




8230-0806000 & BhH1=E

89



8230-0806000 Engine hood

90

5 as]

THNS

Molding (4.5m)

= Z 2 T =) &= T
ITEM PART NO DESCRIPTION Qty SERIALNO | REMARKS

1 8230-0806000 | ZA/MLE 1 020201253

Engine hood

=5t
2 415 Hood latch system 1 061904007

B A%
3 7360013 R (4.5m) 1 061099089

8230-0806000 A& &Nl &



91

8230-0806000 Engine hood




8230-0804000 £ fM[]

92



93

8230-0804000 Right door

s

RS

F 4 R 2 Y = & *
ITEM PART NO DESCRIPTION Qty SERIALNO | REMARKS
-
1 8230-0804000 | FMI'] 1 020103276
Right door
Ikt
2 504 e 1 061904012
B A%
3 7360013 (0.57m) 1 061099089

Molding (0.57m)




8230-0804000 £ fM[]

94



8230-0804000 Right door

[

95



8230-0803000 /£/517]

96



97

8230-0803000 Left rear door

75 ERFRE E AR ® | ® 5| & =&
ITEM PART NO DESCRIPTION Qty SERIALNO | REMARKS
1 8230-0803000 AT 1 020103281
Left rear door
mE:nt
2 504 e 1 061904012
B 5%
3 7360013 15(0.57m) 1 061099089

Molding (0.57m)




8230-0803000 /£/517]

98



8230-0803000 Left rear door

AN

99



100

8230-0911000 Kl & (—)



101

8230-0911000 Engine install (1)

FE | EHERE % fF % i i & W5 G
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
eSS0
1 QSB7-C166 ) . 1 061801028
Diesel engine
XUE3FEEL(6.35mm) FRH
2 Fan distance piece (6.35mm) ! B030800549 Accessory
XU FEEL(50.8mm)) {hgGs
3 SP9077 Fan distance piece (50.8mm) ! B030800550 Accessory
MR (25.4mm) [{hgGs
4 Fan distance piece (25.4mm) ! B030800551 Accessory
5 710W-25.4-60-9 | XU 1 061514011
F Fan
#[E 10-zn
6 GB93 Washer 10-Zn 4 060506003
124 M10X 110-Zn
7 GB5782 Bolt M10 X 110-7n 4 060108004
124 M24 X 60-Zn
8 GB5783 Bolt M24 X 60-Zn 2 060109167
] 24-Zn
9 GB93 Washer 24-7n 2 060506019
[ 24-zn
10 GB97.1 Washer 24-7n 2 060511077
11 8230-0911200 FERR— 1 020103294
Bracket |
124 M12X40-12.9
12 GB5783 Bolt M12 X 40-12.9 6 060109343
] 12-zn
13 GB93 Washer 12-7n 6 060506006
P 12-7n
14 GB97.1 Washer 12-7n 6 060511015
1242 M14 X 40-Zn
15 GB5783 Bolt M14 X 40-Zn 8 060109080
] 14-zn
16 GB93 Washer 14-7n 8 060506008
HFE 14-Zn
17 GB97.1 Washer 14-Zn 8 060511021
R B R
18 | Y20.01-12222-11 BT 5 069999029
60 Damper
19 8230-0911100 FERAIPY 1 020103298
Bracket IV
SRIBHLEC A -
Diesel engine
spare parts:
-
1 ST 9328 AL 1 B061802007
Starter motor
2 EE 9007 KL 1 B061802008
Generator
PRIBYIWTIR (3991625)
3 FV 9362 Fuel shut off valve (3991625) ! B061603108
4 | 3921753 PSR 1 B061999015

Fan belt




102

8230-0911000 Kl & (—)



103

8230-0911000 Engine install (1)

:, 5 s HI
& N =

“’-:"Er : "

\1 -'-"-:4 )




104

8230-0912000 {EEZHE %% (2)



105

8230-0912000 Hydraulic pump install (I1)

FE FHNRE F 1 % R N B = %
ITEM PART NO DESCRIPTION Q'ty SERIALNO | REMARKS
SKA-B-1-10-F-(D14 | 3#M:Hcihas
L )-52-47.8 Flexible coupling ! 020201241
B2ET M16 X 22-10.9
-1 Screw M16X 22-10.9 2 Accessory
1.2 25T M16 X 50-10.9 4 Accessory
Screw M16X50-10.9
13 2% d5%X 10 4 Accessory
Pin ®5X10
2 8230-0912100 JEREAR . 1 030509285
Connection plate
& 10-Zn
3 GB93 Washer 10-7n 12 060506003
1242 M10 X 30-10.9-Zn
4 GB5783 Bolt M10530-10.9-7n 12 060109018
K3V112DT-1HSR-9 | #JE%
5 NE4-V Hydraulic pump ! 061602036
U RESL(M16 X 1.5/ G1/4 X 19)
6 1CG-16-04 End connector (M16X 1.5/ G1/4 X 19) 2 061499254
O ¥FE 10.77 X 2.62
7 2-111 O-ring 10,77 2.62 3 061099082
Ui SL(M30 X 2/ G3/4 X 14)
8 1CG-30-12 End connector (M30X 2/ G3/4 X 14) 2 061499284
O JZ[E P24HS90
9 JIS B 204 O-ring P24HS90 2 061030009
O ¥R 17.12%x2.62
10 2-115 O-ring 17,12 2,62 1 061099084
UERESL(M22 X 1.5/ G1/2 X 14)
11 1CG-22-08 End connector (M22X 1.5/ G1/2 X 14) 1 061499255
S KU D8 X 750(90° )
12 RG8-7-034 Hose assembly G8x750(90°) 1 061499344
13 TS-JA-0406-0100 Vit Sk 1 069999028
End connector
H2%T M20 X 60-10.9-Zn
14 GB/0 Screw M20 X 60-10.9-Zn 4 060406079
E7a -
15 GB93 Z[E 20-Zn 4 060506015

Washer 20-Zn




106

8230-0912000 {EEZHE %% (2)



107

8230-0912000 Hydraulic pump install (I1)




108

8230-0915000 K &S (=)



109

8230-0915000 Exhaust system (111)

FE FHRE F M £ i = B =7 #/
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

NN bl AN

1 8230-0915100 {'é.‘ H i SOR() 1 020103289
Silencer bracket (1)
[ 12-7Zn

2 GB97.1 Washer 12-71 12 060511015
P 12-7Zn

3 GB93 Washer 12-7n 18 060506006
184 M12 X 50-12.9

4 GB5782 Bolt M12X50-12.9 8 060108381
P24 M12 X 40-12.9

5 GB5783 Eolt M12X40-12.9 4 060109343
1242 M14 X 40-Zn

6 GB5783 Bolt M14 X 40-Zn 8 060109080
[ 14-Zn

7 GB93 Washer 14-7n 8 060506008
[ 14-Zn

8 GB97.1 Washer 14-Zn 8 060511021

9 Y20.01-12222-1160 R 2 069999029
Damper
52

10 W208204-18 Padding block 2 030509927

11 8230-0911400 FERI= 1 020103297
Bracket Ill
[ 24-7Zn

12 GB97.1 Washer 24-7n 2 060511077
[ 24-7Zn

13 GB93 Washer 24-7n 2 060506019
B2 M24 X 100

14 GB5783 Bolt M24 X 100 2 060109155

15 8230-0911300 FERA— 1 020103296
Bracket Il
[ 10-Zn

16 GB93 Washer 10-Zn 20 060506003
12 M10 X 30-10.9-Zn

17 GB5783 Bolt M10 X 30-10.9-2n 12 060109018
15T M12 X 30-Zn

18 GB70 Serew M12 % 30-2n 4 060406072
E=B oy

19 8230-0914100 RIEE L 1 020103292
Pump connecting pipe
O JZ[E 69X 2.65

20 GB3452.1 O-ing 692,65 1 061002030
R SR

21 ; 1
Hydraulic pump assembly
12HE M10-Zn

22 GB6170 Nut M10-2n 8 060303006
[ 10-Zn

23 GB97.1 Washer 10-Zn 16 060511008
HEXZHEED)

24 Silencer bracket (I1) L 020103290
N 37

25 H & AR 1 030509322
Silencer mount
1242 M10 X 30-Zn

26 GB5783 Bolt M10 X 30-Zn 4 060109019
MR 85

27 W208204-16 Rubber gasket & 5 2 030601154

E?
28 W208204-17 Feeit 63 4 030601155

Rubber gasket & 3




110

Fe FHRE Z 4 & Y =1 =
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
H2F2 M10 X 25-Zn
29 GB5783 Bolt M10X 25-7n 4 060109016
N =7 ﬁ‘ >
30 8230-0915300 {é R 1 061509010
Silencer assembly
25T M8 X 45-Zn
31 GB70 Screw M8 X 45-7n 2 060406091
[ 8-Zn
32 GB97.1 Washer 8-7n 4 060511067
33 W3002.07-108 Hﬁ;&;@_% 2 039901297
Half clip
ot
34 W8401H-4 kS 1 030601017
Gasket
8230-0915000 HHA &S (=)
8230-0915000 Exhaust system (lII)
F5s FHRE Z 4 & Y =1 =
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
Mg dRn s
35 8230-0915200 SRR . . 1 020103291
Connecting pipe
4R
36 W208204-5 - 1 030600991
Paper gasket
37 XS9009 i 1 061499230 FistE
Clip Accessory
[ 8-zZn
38 GB93 Washer 8-Zn 2 060506031
YERE M8-Zn
39 GB6170 Nut M8-2n 4 060303059
12K2 M6 X 20-Zn
40 GB5783 Bolt M6 X 20-Zn 2 060109188
[ 6-Zn
41 GB93 Washer 6-n 2 060506028
HHE 6-zZn
42 GB97.1 Washer 6-n 4 060511060
Eé .
43 W208204-8 RSAT . 1 030509325
Control extension bar
2R} M6-Zn
44 GB6170 Nut M6-2n 2 060303050
1242 M12 X 1.5 X 20-Zn
45 GB5786 Bolt M12X 1.5 X 20-Zn 2 060111047
122
46 W208204-7 Throttle bracket 1 030509324
47 AC2 BB TV TS 25 1 061599002
Engine throttle controller
5y
48 Y2203 BRO\FCH: 3750mm 1 B061523027

Control flexible shaft 3750mm




8230-0915000 K &S (=)

111



112

8230-0915000 Exhaust system (l11)

40 41 42 |
a
44 W
44 457 0 Y
;

=,




113

8230-0919000 #AMHE S (F9)



114

8230-0919000 Fuel system (V)

75| EHERE % fF % fi WE | m 5 | &
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
IS AR

1 8230-0919501 Il E'“.ﬁ 1 061499121
Return pipe assembly
MY /N BT BRIy A5

2 8230-0919505 IE.(EH.* % %%Mﬂ = 1 061499123
Qil pipe to oil-water separator
22 M8 X 20-Zn

3 GB5783 Bolt M8 X 20-7n 2 060109204
#[# 8-Zn

4 GB93 Washer 8-Zn 2 060506031
#[# 8-Zn

5 GB97.1 Washer 8-7n 2 060511067

6 FS19816 ‘(EE?J( ek 1 062002006
Qil-water separator
M4 (13-19)

! Hose clamp (13-19) ! 061499259

8 | 8230-0019503 | CME 1 061499124
Qil inlet pipe
122 M10 X 30-Zn

9 GB5783 Bolt M10X 30-Zn 2 060109019
#H[#E 10-Zn

10 GB93 Washer 10-Zn 2 060506003
& 10-zn

11 GB97.1 Washer 10-Zn 2 060511008

12 8230-0919200 iﬁ 1 030509323
Retainer-plate
P 14

13 JB982 Washer 14 6 060514003

X1.5X32-
14 JB999 URIE M14X1.5X32-Zn 3 060140001

Bolt M14X1.5X32-Zn




115

8230-0919000 #AMHE S (F9)



116

8230-0919000 Fuel system (V)

g 12 1 104



117

8230-0917001 A S (1)



118

8230-0917001 Heat radiation system (V)

FEs ZHNRE Z M 4 R N Y = =  F
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

1 W208204.15-1 Efm% 1 030509507
Wind scooper
NisRa=E7

2 W208204.15-2 e 1 030601066
Sponge
124 M10 X 35-Zn

3 GB5783 Bolt M10X 35-7n 24 060109021
# [ 10-Zn

4 GB93 Washer 10-Zn 24 060506003
# [ 10-Zn

5 GB97.1 Washer 10-Zn 32 060511008

6 W208204-13 HiAR 2 030509326
Pressure plate
2R M12-Zn

7 GB6170 Nut M12-7n 4 060303012
P 12-Zn

8 GB93 Washer 12-Zn 4 060506006
P 12-Zn

9 GB97.1 Washer 12-7n 8 060511015

A

10 W208204-11 s 2 030600996

Rubber gasket
71

11 W208204.14 K ﬁ.iﬂg . 2 020103300
Radiator mounting
124 M12 X 60-Zn

12 GB5783 Bolt M12X 60-7n 4 060109061
TKFH

13 SGD208 Water tank 1 062101029
IR

14 B1122 (Hﬂ’g*ﬂ(%% 1 069999032
Oil radiator
128} M10-Zn

15 GB6170 Nut M10-2n 8 060303006

=
16 W208204.13 SR 1 020103299

Guard assembly




119

8230-0917001 A S (1)



120

8230-0917001 Heat radiation system (V)

S,
-__f.._.f i_.._.f i_.._.! t_.-_.._.-_.!

gy
Ml




121

8230-0917000 B HIZRS ()



122

8230-0917000 Cooling system (V1)

s ZEHRE F M & R 5 2 i = % IE
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

5§ (13-19)

! Hose clamp (13-19) 2 061499259
BREE ©9.5X600

2 Straight rubber hose ® 9.5X600 1 030600990
%4 (21-38)

3 Hose clamp (21-38) 2 061499009
BIREE 025X 1200

4 Straight rubber hose ® 25<1200 ! 030600997
M4t (52-76)

5 Hose clamp (52-76) 4 061499014
MIREE ©58 X170

6 Straight rubber hose ® 58xX170 1 030600992

- 8230-0917003 | MK 1 020103295

A Feed pipe

BIE

8 Rubber hose 1 030600995
JERE M10-Zn

9 GB6170 Nut M10-Zn 1 060303006
I 10-zn

10 GB93 Washer 10-Zn 2 060506003
E 10-zn

11 GB97.1 Washer 10-Zn 3 060511008

12 W208204-12 R 1 030703236
Lever
#2#2 M10 X 30-Zn

13 GB5783 Bolt M10X 30-Zn 2 060109019
i

14 W208204-15 Clip 1 030509327
1 8-zn

15 GB93 Washer 8-n 1 060506031
12F2 M8 X 20-Zn

16 GB5783 Bolt M8 X 20-Zn 1 060109209
A

17 Liquid tank 1 069999037
M4 (40-64)

18 Hose clamp (40-64) 2 061499012

" 5
19 8230-0917002 | [EIZKE 1 030600989

A

Water return pipe




123

8230-0917000 B HIZRS ()



124

8230-0917000 Cooling system (VI)

18 19

13 10 11



125

8230-0916000 S &5 (L)



126

8230-0916000 Air intake system (VII)

FE FHRE 4 W= m =1 % F
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
1 AH24182 - ;g%g,h X 1 062003038
Air filter assembly
TS
1-1 Safety filter element ! B062003057
12 Main filter element L B062003058
1842 M10 X 30-Zn
2 GB5783 Bolt M10 30-7n 4 060109019
& 10-Zn
3 GB97.1 Washer 10-Zn 8 060511008
# & 10-Zn
4 GB93 Washer 10-Zn 4 060506003
2R} M10-Zn
5 GB6170 NUt M10.2n 4 060303006
AN 24 (106-114)
6 Strengthened stainless steel clip 4 061499228
(106-114)
MEA SRS
7 82300016400 | & VKH | 1 030600993
Air inlet hose |
8 8230-0916300 U’E%. ) 1 030703201
Transition pipe
HEE IS
9 8230-0016500 | L VKH I 1 030600994
Air inlet hose Il
ythauEvE
10 LF3349 Pt & 1 062001020
Qil filter
FeShuEyE
11 FF5052 SRS 85 1 062001022
Diesel filter
12 FS1280 KoY B85 1 062001023

Oil-water separator




127

8230-0916000 S &5 (L)



128

8230-0916000 Air intake system (VII)

1-1

1-2




129

8230-0220000 fAit E 5 i)



130

8230-0220000 Balance weight assembly

75| ZHERE % ¥ 4 i dRk (w5 &
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

eSS0

1 8230-0220000 . 1 020201255
Balance weight assembly
R (=

2 8230-0808005 AR (=) 1
Sponge (11I)

3 iyttt (=) 1
Sponge (1)

A R (—) L
Sponge ()
HBh 63

5 8230-0800006 Gasket § 3 4 030509302
Bh 52

6 Gasket § 2 2 030509303
B 54

7 Gasket § 4 2 030509304
& 30

8 GB1230 Washer 30 4 060517007
12#e M30 X 280-12.9

9 GB5782 Bolt M30 X 280-12.9 4 060108080

10 8230-0801000 ACH AR 1

Balance weight body




131

8230-0220000 fAit E 5 i)



8230-0220000 Balance weight assembly

8

1 2 3 436 7



133

8230-0502000 & & JHIFE UK



134

8230-0502000 Hydraulic oil tank assembly

FE FHRE F M 4 R = | 9 =7 ® F
ITEM PART NO DESCRIPTION Qty | SERIALNO REMARKS

BEHE M12 X 25-Zn

1 GB5783 Bolt M2 % 25.71 2 060109044
#[E 12-7Zn

2 GB97.1 Washer 12-Zn 2 060511015
B2H2 M10 X 25-Zn

3 GB5783 Bolt M0 X 2571 6 060109016
#[E 10-Zn

4 GB93 Washer 10-7n 6 060506003

5 | HNL-500x10Q2s | FVEUElHEHE: 1 | 020201244
Built-in return filter
O fZ[E 190X5.3

6 GB3452.1 O-ing 190X 5.3 1 061002035
THA AR

7 8230-0214000 Oil tank body 1 020103302

8 JG-150 Ll 1 | 069999031
Level meter

9 WU700x100-) | Dt 1 | 062001026
Suction filter element

10 W208206-1 HLk 1 030703240
Lever
%% $2.5X20.5X80

11 W208202-2 Spring 2.5 20,5 80 1 030703409

12 W208202-3 il . 1 030509786
Retainer
O J¥F& 175X 3.55

13 GB3452.1 O-ing 175X 3.5 1 061002034
85T M4 X 15-Zn

14 GB818 Serew M4 % 15-7n 6 060408046
1 4-Zn

15 GB93 Washer 4-7n 6 060506024

P = e

16 | PAF2-035.075 | PUEAZ U 1 | 062002007
Preload air filter
O JEKE 63%X3.1

17 GB1235 O-ring 63X 3.1 1 061001083
i -5

18 LTEYX-047 1 020103304
Gland
1242 M8 X 30-Zn

19 GB5783 Bolt M8X 30.7n 8 060109209
#[H] 8-Zn

20 GB93 Washer 8-Zn 14 060506031
T HE A

21 W208200-9 ‘H?ﬁﬁ 4 030509879
Adjusting spacer
T H A

22 W206200-10 ﬁ?iﬁ 4 030509880
Adjusting spacer
R M16 X 55-10.9-Zn

23 GB5783 Bolt M16X55-10.9-2n 4 060109335
[ 16-Zn

24 GB93 Washer 16-Zn 4 060506011
& 16-Zn

25 GB97.1 Washer 16-7n 4 060511028
O 18 122X 3.55

26 GB3452.1 O-ring 122X 3.55 1 061002033

27 8230-0214200 &".{EE E’“ﬁi. 1 020103303
Qil outlet pipe assembly

X 35-10.9-
28 GB5783 URAE M8 X 35-10.9-Zn 6 060109355

Bolt M8 X35-10.9-Zn




135

IEZE M12X 1.5

29 JB1000 Plug M12x 1.5 1 069906002
HE 12
30 JB982 Washer 12 1 060514002
T D89 X ® 108 X 440
31 8230-0914500 Oil suction pipe ® 89X ® 108X440 L 030600987
MesE Chnse%d 102-110)
32 Hose clamp (strengthened 102-110) 2 061499085
g 22
33 JB982 Washer 22 1 060514006
N=| N
34 fi TR . 1 | 061505051
Temperature switch
‘\_\_. ‘\ /‘_A AY ~,
8230-0502000 7 & JHFE L A%
8230-0502000 Hydraulic oil tank assembly
FE FHRE F M 4 R = Y = ®/ F
ITEM PART NO DESCRIPTION Q'ty SERIALNO | REMARKS
35 W208206-2 iﬁff 1 030509328
1842 M16 X 35-Zn
36 GB5783 Bolt M16.X 35.2n 2 060109099
P 6-Zn
37 GB93 Washer 6.71 8 060506028
ST HE Hik
38 DYK-250 IR 2 1 061518005
Low oil alarm
O I8 56 X 3.55
39 GB3452.1 O-1ing 56 3.55 1 061002049
£ fozen
40 W208202.04 SOKE 1 020103272
Collector pipe
P 20
41 JB982 Washer 20 1 060514009
42 PWJ-19 BUKIREE 1 030703408
Water drain plug
O JEIE 82.5X3.55
43 GB3452.1 O-1ing 82,5 3.5 1 061002038
X 12-
44 GB70 URET M6 12-Zn 6 060406080

Screw M6X12-Zn




136

8230-0502000 & & JHIFE UK



137

8230-0502000 Hydraulic oil tank assembly

1920

1617 18

13 1413
24 33

2

11 12

10
3726

L]

]

7

34 5 ]
42 41 40 39328

12
3044 43




138

PRk X [ T T A



139

Built-in return filter

Fe FHRE Z 4 R &= Y = #  F
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS

. e 78 )
Filter cover
P4E 185

2 GB893.1 Retainer 185 1 060801016

3 W% O5 X O 80 X 190 L
Spring ®5X® 80X190
O JZFE 180X5.7

4 GB1235 O-ring 180X 5.7 1 061001017
O J¥IE 155X5.7

5 GB1235 O-ring 155X5.7 1 061001082
I 5

6 Gland !

7 et 1
Magnetic bar

8 HNX-500+10Q2 | 15 1 B062003040
Filter element

9 CY-1 ﬁlﬂ%g . 1 B061599010
Signal transmitter

10 I8 1

Cartridge




140

PRk X [ T T A



Built-in return filter




142

8230-0700000 AR LK



143

8230-0700000 Control base plate assembly

5 EHRES ESg LRy it & it = % IF
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
=
1 8230-0701000 JRARIS L 1 020103305
Base plate assembly
2 ypi12910 | AR 1 061603070
Hydraulic valve
J2H2 M10%25-Zn
3 GB5783 Bolt M10x25-71 14 060109016
& 10-zn
4 GB93 Washer 10-7n 18 060506003
Y2E] M6%20-Zn
5 GB70 Serew M6x20-7n 8 060406088
#h#E 6-Zn
6 GB93 Washer 6-n 8 060506028
7 vp114100¢t) | ER 1 061603072
Hydraulic valve
25T M8x20-Zn
8 GB70 Screw M8x20-7n 4 060406046
[ 8-zZn
9 GB93 Washer 8-7n 4 060506031
[ 8-Zn
10 GB97.1 Washer 8-7n 4 060511067
GRS R
11 Right control box assembly ! 020201285
12 8230 AR 1 013000010
Seat
kA% <7 2
13 8230-0702300 PERISCR 1 020103712
Seat bracket
& 10-zn
14 GB97.1 Washer 10-Zn 8 060511008
42
15 W208207-1 B 3 030600998
Molding
e 2%
16 W208207-2 | WA 1 030600999
Molding
=
17 FERRINFI K 1 020201284
Left control box assembly
18 vD114100() | R 1 061603071
Hydraulic valve
1288 M12x20-Zn
19 GB5783 Bolt M12x20-Zn 3 060109041
& 12-zn
20 GB93 Washer 12-7n 17 060506006
& 12-Zn
21 GB96 Washer 12-7n 9 060509007
242 M12x60-Zn
22 GB5782 Bolt M12x60-7n 6 060108061
e HERR
23 Left pedal 1 039901293
24 T 2 030601047
Handle
TR
25 PRI 1 020103306
Control lever assembly
SO T G
26 PRAFFIA 1 020103307
Control lever assembly
22 M10%x20-Zn
27 GB5783 Bolt M10x20-7n 4 060109011
¥2E] M12x60-Zn
28 GB77 Screw M12x60-2n 2 060421002
29 GB6172 BRE}E M12-Zn 4 060305012

Nut M12-Zn




144

F5 FEHRE F 4 = Y = % *
ITEM PART NO DESCRIPTION Qty SERIALNO | REMARKS
1242 M12x30-Zn
30 GB5783 el 8 060109047
EZ _
31 GB97.1 I 12-Zn 8 060511015

Washer 12-Zn




145

8230-0700000 AR LK



146

8230-0700000 Control base plate assembly

5618




147

8230-0506000 fAIARE B K (—)



148

8230-0506000 Servo pipeline assembly (1)

FE FHRE F M £ i BE B = %
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

BE B P8x3300

1 RG8-7-001 Hose assembly ©8x3300 2 061499322
90°#%3L (G1/4x19-M16x1.5)

2 1CG9-16-040G | 90° connector 6 061499089
(G1/4%x19-M16x1.5)
BE R P8x3100

3 RG8-7-002 Hose assembly ©8x3100 3 061499323
WS B P8x850

4 RG8-7-003 Hose assembly G8x850 2 061499324
O HIPE 10.77%2.62

5 2-111 O-1ing 10.77x2.6 25 061099082
vk (M16x1.5-G1/4x19)

6 1CG-16-04 End connector 18 061499254
(M16x1.5-G1/4x19)
WE B ®8x2850

7 RG8-7-004 Hose assembly ®8x2850 2 061499325
WE S ®8x1300

8 RG8-7-005 Hose assembly ®8x1300 4 061499326
WE RS ®8x1700

9 RG8-7-006 Hose assembly ®8x1700 4 061499327
RE (—)

10 8230-0580001 Valve block (1) 1 030509330
HEET M6x60-Zn

11 GB70 Serew M6x60-71 4 060406082
#[E 6-Zn

12 GB93 Washer 6-Zn 4 060506028
vk (M22x1.5-G1/2x14)

13 1CG-22-08 End connector 1 061499255
(M22x1.5-G1/2x14)
O HIfE 17.12x2.62

14 2-115 O-ring 17.12x2.62 1 061099084
A R P 12x2800

15 RG12-7-001 Hose assembly ®12x2800 1 061499351

5
16 RG8-7-011 P pd8x3600 1 061499332

Hose assembly ®8x3600




149

8230-0506000 fAIARE B K (—)



150

8230-0506000 Servo pipeline assembly (1)

LN E
a|puey [0U0D Yo

235

T R T T T T T T

568 9616

B
a|puey [01u02 ybiy



151

8230-0506000 fAIARE B K (=)



152

8230-0506000 Servo pipeline assembly (II)

F5 FHNRE F 1 % R BE B = %
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

O %I 10.77x2.62

1 2-111 O-ring 10.77%2.62 13 061099082
sk (M16x1.5-G1/4x19)

2 1CG-16-04 End connector (M16x1.5-G1/4x19) 8 061499254
e (—)

3 8230-0580001 |\, - \ 0 1 030509329
1242 M10%x30-Zn

4 GB5783 Bolt M10x30-2n 2 060109019
#E 10-Zn

5 GB93 Washer 10-Zn 2 060506003
& 10-Zn

6 GB97.1 Washer 10-7n 2 060511008
90°#%3k (G1/4x19-M16x1.5)

! 1CG9-16-040G 90° connector (G1/4x19-M16x1.5) 4 061499089
WE R ©8x850

8 RG8-7-003 Hose assembly G8x850 3 061499324
WAE B P8x1300

9 RG8-7-005 Hose assembly ®8x1300 5 061499326
45°123L (G1/4x19-M16x1.5)

10 1CGA4-16-040G | =’ onnector (G1/4x19-M16x1.5) L 061499088

58504 BB °
11 RG8-7-023 | PAEALM®BX1400 (90°) 1 061499399

Hose assembly ®8x1400(90°)




153

8230-0506000 fAIARE B K (=)



154

8230-0506000 Servo pipeline assembly (II)

3[pueRy [0NUOD 1J3T

78 32406

d[puey [onuod Y3y

by



155

8230-0506000 fAIARE I K (=)



156

8230-0506000 Servo pipeline assembly (lII)

FE FHRE F M £ R & B =7 ® F
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

O & 13.94x2.62

1 2-113 O-ring 13.94%2.62 10 061099083
FAATRR (G3/8"-G3/8")

2 550198A Throttle check valve 1 061603079
(G3/8"-G3/8")
wEsk (M16x1.5-G3/8x19)

3 1CG-16-06 End connector 4 061499278
(M16x1.5-G3/8x19)
=@k (M16x1.5-M16x1.5)

4 CC-16 Three-way connector 1 061499301
(M16x1.5-M16x1.5)
O %[ 10.77x2.62

5 2-111 O-ring 10.77x2.62 2 061099082

6 TS-JA-0604-0100 btz s 1 069999028
End connector
90°#%3k (G3/8x19-M16x%1.5)

7 1CG9-16-060G | 90° connector 5 061499086
(G3/8x19-M16x1.5)
90°f%3Lk (G1/4x19-M16%1.5)

8 1CG9-16-040G | 90° connector 1 061499089
(G1/4%19-M16x1.5)

9 RG8-7-016 | K HK®BX650 1 061499334

Hose assembly ®8x650




157

8230-0506000 fAIARE I K (=)



158

8230-0506000 Servo pipeline assembly (lI1)

DB




159

8230-0506000 fAIARE B =% (P9)



160

8230-0506000 Servo pipeline assembly (1V)

FE FHRE F M £ i & B =7 ® F
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

90°#3k (G3/8x19-M16x1.5)

1 1CG9-16-060G | 90° connector 4 061499086
(G3/8x19-M16x1.5)
wiEsk (M16x1.5-G3/8x19)

2 1CG-16-06 End connector 5 061499278
(M16x1.5-G3/8x%19)
O 7HiFE 13.94%x2.62

3 2-113 O-ring 13.04x2.62 10 061099083
FAMTIRIR (G3/8"-G3/8™)

4 550198A Throttle check valve 1 061603079
(G3/8"-G3/8")
=i@EfEk (2-M16%1.5)

5 CC-16 Three-way connector 1 061499301
(2-M16x1.5)
O 7U[E 10.77x2.62

6 2-111 O-ring 10.77x2.62 1 061099082
uiESk (M16x1.5-G1/4x19)

7 1CG-16-04 End connector 1 061499254
(M16x1.5-G1/4x19)

8 RG8-7-037 PR B R®8x600 (90°) 1 061499347

Hose assembly #8x600 (90°)




161

8230-0506000 fAIARE B =% (P9)



162

8230-0506000 Servo pipeline assembly (1V)




163

8230-0506000 fAIARE B =% (F)



164

8230-0506000 Servo pipeline assembly (V)

Fe FHERE F M £ i = B =7 ® F
ITEM PART NO DESCRIPTION Qty | SERIALNO | REMARKS
1 | 1CH9-16-140G gg:%inégif’(ﬁix“"igﬁfgx 15 1 061499094
2 | Rerzro0z | stldouble 007y | L | 061499352
3 | 1cG9-22-080G gg%gﬁﬁiit’ffﬁéﬁﬁzizﬁlﬁé pi6) 2 061499087
4 RG12-7-003 ﬁxoﬁfe'izﬁsq;rlni’l‘fﬂgg;)oo (00" 1 061499353
F
5 2-111 g-ﬁjn ey 5 | 061099082
7 RG8-7-010 %ozé;éitiﬁ;?sx 2100 1 061499331
8 RG8-7-002 ﬁ\ofeluzﬁisi%ﬁ;?&s 100 1 061499323
9 4G-04 ?Ij: (55(31%1"15) 1 061499292
2 4 o
10 RG8-7-008 ﬁxof:;iqgiﬁifgx 1550 1 061499329
1 cc1e ﬁ%%ﬁ;iﬁ:&if ()2-M16><1.5) ! 061499301
12 10111070-001 \ii%inriﬂagr%fcfligj%ze)xcavator (2A12) L 061603100
13 2115 O U 17.12x2.62 2 061099084

O-ring 17.12x2.62




165

8230-0506000 fAIARE B =% (F)



166

8230-0506000 Servo pipeline assembly (V)

D67 968

Central articulator

i B 45

Hydraulic oil tank



167

8230-0504000 ¥ & & S A(—)



168

8230-0504000 Platform pipeline assembly (I)

Fe FHRE Z 4 R BE U =1 #
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS

O JUFE 32.92X3.53

1 2-219 O-ring 32.92% 3.53 12 061099118
LS HK p19X 715

2 RG19-35-003 Winding pipe assembly ®19x715 4 061499366
MAFei%k2: (SAEL1” 3000PSI) 8

8 FL-16 Half flange (SAE1"3000PSI) 8 pairs 061499096
B2%T M10X 35-10.9-Zn

4 GB70 Screw M10X35-10.9-Zn 32 060406068
[ 10-Zn

5 GB93 Washer 10-Zn 32 060506003
S KK (25X 935

6 RG25-35-004 Winding pipe assembly ¢ 25X 935 ! 061499317
LS HK $p19X 950

! RG19-35-031 Winding pipe assembly ¢ 19950 ! 061499305

WAk=9=30"

8 W208208A.05 ks hjz $28 1 020103667
Pressure pipe assembly ¢ 28

9 LTEGX-002H | PUEM 1 1 030509351
Double pressure plate 1
[ 16-Zn

10 GB93 Washer 16-Zn 1 060506011
1242 M16 X 55- Zn

11 GB5783 Bolt M16 X 55- 7n 1 060109115
1242 M12 X 30- Zn

12 GB5783 Bolt M12 X 30- Zn 2 060109047
P 12-Zn

13 GB93 Washer 12-7n 3 060506006

14 et 1 030509283
Mount
1242 M12 X 55- Zn

15 GB5782 Bolt M12 X 55- Zn 1 060108059

16 HiAR 1 030509282
Pressure plate

D =y
17 W208208A.04 HITEEM $34 1 020103668

Pressure pipe assembly ¢ 34




169

8230-0504000 & & & K (—)



170

8230-0504000 Platform pipeline assembly (1)

Main valve T



171

8230-0504000 & &I R ()



172

8230-0504000 Platform pipeline assembly (lI)

Fs | EHNRE F 1 4 R HE i 5 #®/ O IE
ITEM | PART NO DESCRIPTION Qty | SERIALNO | REMARKS

1 2-219 8_?;%’ s 6 061099118

2 | RG19-35-033 %ﬁﬁ?ﬁfi?ﬁ;ﬁ 0191500 1 061499307

3 | RG19-35-032 %ﬁﬁf‘gfpg’z:eﬁsg 619 1450 1 061499306

4 FL12 fj;ﬁi ;?SAAE;‘/"4 33?8(())0?5')0 2pairs | 061499099

5 GB93 -z 24 060506003

| e[S |

7 | JsB2401 8_?;%':5;2: 2 061030023

8 | RG19-35-034 %ﬁﬁfﬁfﬁﬁﬁg 0191360 1 061499308

9 | RG19-35-035 %ﬁﬁf‘gﬁfz;ﬁsg 6191530 1 061499309

10 FL16 IRIE= (SAEL' 3000PSI 4pairs | 061499096

Half flange (SAE1” 3000PSI)




173

8230-0504000 A& B (7))



174

8230-0504000 Platform pipeline assembly (lI)

—y

i
r
B 7 g % <
4 5 "
T4 EE L
Central rotary joint '»

L1A >

fa \ 5
(7 iy M *

Main valve



175

8230-0504000 & &I E (=)



176

8230-0504000 Platform pipeline assembly (lII)

iz ZHERE x4 W i = #® IF
ITEM PART NO DESCRIPTION Q'ty SERIALNO | REMARKS
1 RG19-35-037 %ﬁﬁfﬁ) 2’22:6%“2;3 ©19%1250 1 061499311
2 RG19-35-036 %ﬁ’:ﬁf‘gﬁ) ;"ij;:;‘; ©10X1420 1 061499310
3 JIS B 2401 8% %’I'E';f 2255 2 061030023
I et @ | ososnos
5 GB93 \%\f‘sﬁgig_m 32 060506003
° P12 e At s000p8) | 2omrs | 061499099
7 JIS B 2401 81?” Ff' F'fzzj 2 061030009
8 1CG-30-12 ffifé i;'\t/'os;oéiM 30%2) 2 061499284
9 RG19-35-011 %ﬁf ﬁ?‘p’i ;Dise?nsgy 19980 1 061499303
=)
10 RG19-35-012 %ﬁﬁg gi ;Diz:;nlgg 19X 1150 1 061499304
mo R e (At 500008) o pars | 09149909
12 2-219 8_’;;] 3322:22;; 5533 6 061099118
=)
13 RG25-35-005 %ﬁﬁg gﬁ) g’ii;ﬁgs & 25X 1450 1 061499317
14 RG25-35-006 MEEE IR $25X 1500 1 061499318

Winding pipe assembly ¢ 25X1500




177

8230-0504000 & &I E (=)



178

8230-0504000 Platform pipeline assembly (lII)

Ek A,

Slew retarder

|

Main valve



179

8230-0504000 ¥ &% Bk (PY)



180

8230-0504000 Platform pipeline assembly (1V)

Fs FHRE F M & R M % = % IE
ITEM PART NO DESCRIPTION Q'ty SERIALNO | REMARKS

BB KK (38X 950

1 RG38-8-003 Hose assembly ¢ 38 950 1 061499386
B25T M12 X 35-10.9-Zn

2 GB70 Screw M12X35-10.9-Zn 20 060406073
[ 12-Zn

3 GB93 Washer 12-7n 20 060506006
MER7E= (SAE1/2” 3000PSI) )

4 FL-24 Half flange (SAEL/2” 3000PSI) 6pairs | 061499095

AK==Yp"

5 W208208.24 ) ”jz 1 020103318
Pressure pipe assembly
O J¥IE 1BP46

6 JIS B 2401 O-ring IBP46 6 061030025
BB K (38X 850

7 RG38-8-001 Hose assembly ¢ 38 850 1 061499384
O JFE 56 X 3.55

8 GB3452.1 O-ring 56X3.55 1 061002049
HE5T M12 X 45-10.9-Zn

o GB70 Screw M12X45-10.9-Zn 4 060406089
MER7E= (SAE2” 3000PSI) .

10 FL-32 Half flange (SAE2” 3000PSI) 1 pair 061499097
e i

11 E455.51 IR 1 020201243
Back pressure valve
24T M12 X 100-Zn

12 GB70 Serew M12% 100-7n 12 060406076

13 W208208-13 JEEI . 1 030509333
Connecting block
MaFi%k2%: (SAEL1” 3000PSI) .

14 FL-16 Half flange (SAE1” 3000PSI) 4 pairs 061499096
#FE 10-Zn

15 GB93 Washer 10-Zn 16 060506003
B2%T M10X 35-10.9-Zn

16 GB70 Serew M10x 35-10.9-7n 16 060406068
O J¥IE 32.92X3.53

17 2-219 O-ring 32,92 3.53 4 061099118
BB KK $p38 X500

18 RG38-8-002 Hose assembly ¢ 38500 1 061499385
WERE SK 19X 1220

19 RG19-35-001 Winding pipe assembly ¢ 19X1220 ! 061499364
LS HK $p19X 1150

20 RG19-35-002 Winding pipe assembly ¢ 19X 1150 ! 061499365
R

21 Connecting block 1 030509331
He Y

22 LV-12-45 HIEIR 1 020201242
Back pressure valve
B2ET M12 X 125-Zn

23 GB70 Serew M12% 125-7n 4 060406078
BB LK $p8 X 1900

24 RG8-7-029 Hose assembly ¢ 8 1900 1 061499339
BB B $p8 X 2000

25 RG8-7-030 Hose assembly ¢ 8 2000 1 061499340
O J¥IE 10.77X2.62

26 2-111 O-ring 10.77X2.62 2 061099082
sk (G1/4X19-M16X1.5)

27 1CG-16-04 End connector (G1/4X 19-M16 X 1.5) 2 061499254

28 RG19-8-002 B B $p19X 600 1 061499360




181

s ZHNR5 T 4 & it = % IF
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
Hose assembly ¢ 19 X600
A=Y
29 RG19-8-003 PR L 919X 600 1 061499279

Hose assembly ¢ 19X600




182

8230-0504000 ¥ &% Bk (PY)



183

8230-0504000 Platform pipeline assembly (1V)

S S

oq|e adid uonons Huo

FREELR

Qil radiator



184

8230-0504000 V- & & F& SU(T1)



185

8230-0504000 Platform pipeline assembly (V)

FE | EHERE % 4 R WE o 5 ®
ITEM PART NO DESCRIPTION Q'ty SERIALNO | REMARKS
1 JIS B 2401 8_’;;?';‘?2222: 1 061030008
2 | ewan | s tapaxsy | 1| 0a070aazr
3 RG12-7-006 ﬁ’:ffai ;Drif):; 6;522 650 1 061499280
4 BC-22 Tzhi;i;i%\:ty(?oznzn;ltg)(Mzzx 1.5) 1 061499297
o
5 RG12-7-007 ﬁﬁiﬁi ;ﬁﬁs ng 2% 750 1 061499405
=)
6 RG19-8-001 ﬁ’(fé“a’i ;Drizlj Z?(ig % 680 1 061499359
7 1CG-30-12 ﬁ%énﬁ: gtc':ﬁg /jﬂ 30%2) 1 061499284
8 JIS B 2401 8?; %’ Ifzzj 1 061030009
9 1CG-30-16 i*dﬁin(n'\gggf (ﬁg‘gi)z_ G1A) 1 061499285
0 [ 2z [ SPHZIOEE 1| ost000119
11 2-111 g_ﬁf 118_ 7777 ;22;22 2 061099082
12 | 1cee0s | e o sxs | 2| Uolas2ss
13 RG8-7-035 ﬁxfeﬁai 2’[:;75%? 85290 1 061499345
14 PWJ-7 tff ,:é;fez-vi\z%i)e-end connector ! 020201425
15 2-113 g_ﬁf 1133 5:;;?22 1 061099083
16 1CG-22-06 St (M22X1.5-G3/8A) 1 061499286

End connector (M22X1.5-G3/8A)




186

8230-0504000 V- & & F& SU(T1)



187

8230-0504000 Platform pipeline assembly (V)

o

/ To oil tank




188

8230-0504000 & E IR (N)



189

8230-0504000 A Platform pipeline assembly (V1)

FE | EHERE x4 W Er =) #® IF
ITEM PART NO _ DESCRIPTION Q'ty SERIALNO | REMARKS

1 CGQ-161-04-OG gg°ﬁfn§it@r//gj/i/>/<|\i ise X 1.5 6 061499089
M

2 RG8-7-037 ffe‘“a’i gﬁgi%‘: 85600 4 061499347

PEHIES -

3| aoete0n | e Gt ML 10 | 01490254

4 2111 8_’:2 %’ T2 10 061099082
M

5 RG8-7-043 ffe‘“a’i gﬁg}?‘;‘j 85900 1 061499403

L AU =@k

6 PWJ-7 LEE THREE-WAY PIPE-END 1 020201425

7 RGS8-7-044 ﬁi‘e assembly ¢ 8% 1050 1 061499449

8 RG8-7-036 f:fii fr:gf%? 8% 800 1 061499346
M

9 RG8-7-038 ﬁxfe"‘a’i g’rﬁsl;%? 85400 3 061499348

10 4G-04 Tfj: (2561%4;13) 3 061499292

11 JB982 \%hl:r 1 3 060514003

12 L‘f’;ﬁée block 1 030509382

13 GB65 fciv'\v/';: i%g_”Zn 4 060402016

14 RG8-7-014 f:fii fr:gf%? 8% 800 1 061499333

15 | J1SB 2401 8_?1%' o 2 061030009

16 | RG16-35-001 \%ﬁjﬁ?;ﬁf;ﬁ;ﬁ&y  16X920 1 061499404

17 C69-2613-1206 gg"iﬁnﬁiﬁ /cl\;ﬂsz/ijl\j'zz X 1.5 2 061499092




190

8230-0504000 & E IR (N)



8230-0504000 Platform pipeline assembly (VI)

1 234 2 3 4 54534 7341

o
X view
1 3

|-"'£ _I::

I[I_ZIJ = ,
i Ll
[aﬁ_\l Valve blcjik P1 port
T ) 834

1234
0111213
1234
£ 1ot
X view
8354
D 4
Oil return tank Yarsd LI Wi
“e0E |ele
1434
B

Qil return tank

854

191



192

8230-0210000 # &k



193

8230-0210000 Bottom seal plate of slewing platform

Fs | EFHERKS F 1 4 K HE it = %I
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS
g 8
1 GB96 Washer 8 39 060509011
KR M8 X 16
2 GB5783 Bolt M8 X 16 39 060109201
g 8
3 GB93 Washer 8 39 060506029
4 8230-0211003 ISR (7) 1 030509340
Bottom seal plate (7)
5 8230-0210001 JREHR (6) 1 030509339
Bottom seal plate (6)
j:\
6 8230-0210002 JREHR (5) 1 030509338
Bottom seal plate (5)
j:\
7 8230-0210003 JREHR (4) 1 030509337
Bottom seal plate (4)
j:\
8 8230-0210008 JREHR (1) 1 030509334
Bottom seal plate (1)
:t\
9 8230-0210007 JREIR (2) 1 030509335
Bottom seal plate (2)
10 8230-0210006 JREHR (8) 1 030509341
Bottom seal plate (8)
11 8230-0210005 JREHR (3) 1 030509336
Bottom seal plate (3)
j:\
12 8230-0210004 JREHR (9) 1 030509342

Bottom seal plate (9)




194

8230-0210000 # &k



8230-0210000 Bottom seal plate of slewing platform




196

8230-0807000 T E%5



197

8230-0807000 Kit

FE FHMNRE F M £ i = m =1 ® F
ITEM PART NO DESCRIPTION Q'ty SERIALNO | REMARKS

1 8230A-0807100 Fifk 1 B020400138

Body
E=
2 8230-0807200 iﬁoﬂ\’/‘er 1 B020400139
i #%14% 7000391(0.32m)

3 SD-023 Molding 7000391(0.32m) 2 061099086

=H—he%k(2.284m)
= R

4 WDo18 Three-in-one adhesive tape (2.284m) ! B061099145
Siz 2 ‘|J-i

5 HRJE A 1 B061904015
Poussin rear cover box latch
1248 M16 X 55-Zn

6 GB5782 Bolt M16 X 55.7n 4 060108106
#1[E 16-Zn

7 GB93 Washer 16-Zn 4 060506011
#[E 16-Zn

8 GB97.1 Washer 16-Zn 4 060511028

9 GB6175 SREY M16-Zn 4 060327004

Nut M16-Zn




198

8230-0807000 T E%5



199

8230-0807000 Kit




200

8230-0100000 &5 Jre e sl ik



201

8230-0100000 Track base assembly

FE FHERE F M 4 = Y =1 ® F
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
$25T M10X 35- Zn
1 GB70 Serew M10% 35- 7n 2 060406070
#[E 10-Zn
2 GB93 Washer 10-Zn 10 060506003
P 10-Zn
3 GB97.1 Washer 10-Zn 10 060511008
4 8230-0100001 JRESR 1 020103698
Bottom seal plate
54 6.3%X50
5 GB91 Pin 6.3 50 2 060605071
4 B25X 65
6 GB882 Pin B25X 65 2 060604064
7 6ZW122C1SY1 E%ﬁé%. 1 020201250
Rotary joint
BEAE M12 X 35-10.9-Zn
8 GB5783 Bolt M12 X 35.10.9-2n 4 060109050
& 12-Zn
9 GB93 Washer 12-7n 4 060506006
& 12-Zn
10 GB97.1 Washer 12-7n 4 060511015
O JEFEl 61.5X2.65
11 GB3452.1 O-ing 61.5X 2.65 1 061002029
7 Ak (M60X2)
12 PWJ-21 Hex bulkhead (M60 2) 1 030703439
i A
13 8230-0101000 JELH 1 020103319
Track base
122 M24 X 85-10.9
14 GB5782 Bolt M24 % 85.10.9 4 060108347
& 24-7Zn
15 GB93 Washer 24-Zn 4 060506019
FHE
16 QYCJE43-00 et 4 020201248
Support roller
==
17 8230-0100003 i 1 030509343
Cover plate
HEF2 M10 X 40-Zn
18 GB5782 Bolt M10X 40.7n 8 060108016
HEFE M16 X 65-12.9
19 GB5787 Bolt M16X65.12.9 60 060112010
20 TM40VD e sk 2 061610001
Travel motor
182 M16 X 50-12.9
21 GB5787 Bolt M16X50-12.9 44 060112006
B84 M16X50-12.9
22 GB5782 Bolt M16X50-12.9 16 060108284
23 QYSJE43-00 | [TEHSAE 2 039901295
Travel drive wheel
JHE |‘§|\
24 190ML-493600 JRHE A 2 010900025
Track assembly
1244 M18 X 60-10.9
25 GB5782 Bolt M18 % 60-10.9 8 060108389
[ 18
26 01643-21845 Washer 18 8 KK01643-21845
3 bl
27 8230-0100030 %%TBTW"E . 2 020103697
Guide frame of track link
X 85-10.
28 GB5782 #RiE M18(85-10.9 72 060108001

Bolt M18X85-10.9




202

Fe FHRE =F 4 R yiy Y = #
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS
29 GB93 & 18-Zn 72 060506013
Washer 18-Zn
30 20Y-30-00012 | LE#EK 18 020201245
Carrier roller assembly
31 E181-2013B TETHIR 2 B061603087
Prime valve
32 J230 JoE T R K 2 020201249
Track tension assembly
33 GB5782 1242 M16 X 55-Zn 8 060108106
Bolt M16X55-Zn
34 GB93 #[E 16-Zn 8 060506011
Washer 16-Zn
35 QYFJE43-00 | 5| S#LEAR 2

Front idler assembly




203

8230-0100000 &5 Jre e sl ik



204

8230-0100000 Track base assembly

12

|

T 84 10

1234 56

18 2.3 19 20 21 22 2324 25 26 27 28 2930 31 32 33 34 35

<

1



205

8230-0501000 JE& BB B B AR,



206

8230-0501000 Base pipeline assembly

e | BEHERE F M & R N = % = % IE
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS

sk (M16X1.5-G1/4)

! 1CG-16-04 | 14 connector (M16X 1.5-G1/4) 2 061499254
O JEHE 10.77X2.62

2 2-111 O-ring 10.77X 2,62 2 061099082
BE B $8 <2900

3 RG8-7-033 | | assembly B 8 2000 2 061499343
sk (M22X1.5-G1/2)

4 1CG-22-08 | &1y connector (M22X1.5-G1/2) 2 061499087
O JEHE 17.12%X2.62

5 2-115 O-ting 17.12X 2,62 2 061099084
uREsk (M36X2-G1)

6 1DG-36-16 | £ng connector (M36X2-G1) 4 061499444
O JEIE 29.74%3.5

7 2-217 O-ring 20.74X 3.5 4 061099119
BE B @13 <2400

8 RG12-7-008 | | ce assembly @ 13X 2400 2 061499354
FHELEE B $19 X 2500

o RG19-35-010 Winding hose assembly ® 19X 2500 4 061499370
=i@Ehk (M16X1.5- M16X1.5)

10 BC-16 Three-way connector (M16X 1.5- 1 061499298
M16 X 1.5)
gL (M16X1.5- M14X1.5)

11 1CH-16-14 | Eng connector (M16X 1.5- M14 X 1.5) 1 061499287
O JEHE P11

12 JIS B2401 O-ring P11 1 061030003
&K% 22 (SAE 3/4 3000PSI) .

13 FL-12 Half flange (SAE 3/4 3000PSI) 4pairs | 061499099

14 JIS B2401 O jPH P25 4 061030010
O-ring P25
=iEREk (M22X1.5- M22X1.5)

15 BC-22 Three-way connector (M22X 1.5- 1 061499297
M22 X 1.5)
Bk (M22X 1.5- M24X1.5)

16 PWJ-1 End connector (M22X1.5- M24 X 1.5) 1 030703427

17 JIS B2401 O fYH P22 1 061030007
O-ring P22
M 10

18 GB93 Washer 10 16 060506001

X 30-10.
19 GB70 #RE] M1030-10.9 16 060406058

Screw M10X30-10.9




207

8230-0501000 JE& BB B B AR,



208

8230-0501000 Base pipeline assembly

12 3 45 678 9 10




209

8230-0913000 ZXVE4E B Rk



210

8230-0913000 Air conditioner assembly

75| EHERE % fF % fi B[ ®m 5] & I
ITEM PART NO DESCRIPTION Qty SERIALNO REMARKS

KRR

1 PSKT10A-010 o 1 061516005
Evaporator assembly
HekE ©12*500

2 Drainage pipe ® 12*500 2 B061499451
1 SR IS4

3 PSKT10R-062 i RICE AL . 1 B020201520
Storage-evaporation hose assembly
KR B AS

4 PSKT10R-063 i }:T:HXE./BFF 1 B020201521
Evaporation-pressure hose assembly
BUKEE D©16%3500

5 Hot water hose ® 16*3500 ! B061499452
PUKERE ©16%4500

6 Hot water hose ® 16*4500 1 B061499453
AR O e

7 | PskTioa-s1 | ARSI 1 | 061522003
Condenser assembly
iR Sk

8 2YQ-03 Liquid tank assembly ! 061522004
W fiF R4

9 PSKT10R(061) - EAL Y 1 B020201519
Cold-storage hose assembly

=AY

10 PSKT10R-060 | L ioMEALE 1 | B020201518
Pressure-cold hose assembly
JE4EHLE T A1140

11 6460 Compressor belt A1140 ! B061999013
JE4EL

12 DYS150202 | mpressor belt 1 061516006
PR ;

13 CDKT4B-1 BUKIRII') 172 ) 2 B061603107
Hot water valve 1/2

2l

14 8230-0913100 IEAHR 1 B020400140
Compressor bracket
J2F2 M10*30-10.9-Zn

15 GB5783 Bolt M10*30-10.9-7n 3 060109018
& 10-zn

16 GB93 Washer 10-Zn 7 060506003
#[# 10-zn

17 GB97.1 Washer 10-2n 11 060511008
12 M10%45-10.9-Zn

18 GB5782 Bolt M10*45-10.9-Zn 4 060108379

19 GB6170 BRE} 10-Zn 4 | 060303006

Nut 10-Zn




211

8230-0913000 ZXVE4E B Rk



8230-0913000 Air conditioner assembly

’I’F .-fé’: j:ﬁjﬁ! "ﬁr%}w
=N

=,
N t—; ‘¢‘

apE :

212



213

8230-0918000 ZE{REEEE(—)



214

8230-0918000 Body circuit( 1)

Fe FHARE =F 4 R yiy % = #®
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
P 10-Zn
1 GB97.1 Washer 10-Zn 6 060511008
#[E 10-Zn
2 GB93 Washer 10-Zn 2 060506003
#2HE M10-Zn
3 GB6170 Nut M10-Zn 2 060303006
A 22l lh s
4 W208050.01.04 Eﬁgﬁé%ﬂ.ﬂ’% 1 061521047
Ground wire in cab
e E N NSEE T
5 W208050.01.12 | Bus bundle from instrument cabinet 1 061521055
and vehicle body
st e VNS
6 W208050.01.03 | Wire bundle from controller to 1 061521046
vehicle body
117\ £k
7 JL2B 24V BRI\ L 1 061508004
Horn relay
8 DL50G 24V BRI 1 061508005
Horn
#[E 8-Zn
9 GB97.1 Washer 8-7n 12 060511067
[ 8-Zn
10 GB93 Washer 8-Zn 8 060506031
18R} M8-Zn
11 GB6170 Nut M8-Zn 5 060303059
Jh N Q\f Q
12 W208050.01.08 %nEE(IEiIJ%EEHE,IiEE%EEj% 1 061521051
Wire from battery to battery relay
13 120Ah/12V it 2 061511009
Battery
T A TR
14 8230-0918100 FUHU AR 1 020103250
Battery plate assembly
N L/
15 GB/T901 BELIREE M10x250 2 030703216
Stud bolt
pYEN i
(15) Stud bolt 1 030703415
2R M10-Zn
16 GB62 Nut M10-Zn 2 060328004
1242 M8 X 25-Zn
17 GB5783 Bolt M8 X 25-7n 4 060109206
= —
18 T14A.06-4 e (2) 4 030600668
Cap (1)
Whie iz
19 W208050.01.10 gEﬁm‘j@&’% 1 061521053
Battery wire
IR cehs 4
20 W208050.01.09 %Emmi sl ek 1 061521052
Wire from battery to starter motor
21 PS61-21 HEIIPR . 2 061505053
Pressure switch
1242 M8 X 30-Zn
22 GB5783 Bolt M8 X 30-7n 2 060109209
N R E R
23 08620-00000 AR ES 1 KK08620-00000
Coolant temperature sensor
N ‘ Ex
24 23Y-07D-00009 fl (EH.E 71 E'“ i 1 061504038
Engine oil pressure sensor
THE R
25 ZS-3/4 PR 1 061504040
Tachogenerator
iy 7 Ltk -
26 W208050.01.11 | (Hﬂm*ﬁﬂ.ﬁ& . . 1 061521054
Ground wire of diesel engine
27 X8.22 wET R 1 061505051




215

Fe FHRE £ 4 R = Y = =
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
Temperature switch
NAEe JhAT HB ik
28 DYK-250 ISR AL 1 061518005
Low hydraulic oil alarm
29 CY-1 Risds . 1 B061599010
Transmitter
R I 976 A7 A RR
30 RY-640 PRHHEAL < R 1 061504039
Fuel level sensor
1AA 004 HIARAT
sl 109-021 Head lamp ! 061506027
B2ET M4 X 16-Zn
32 GB820 Screw M4 X 16-Zn 2 060428001
V=)
33 i 24v 1 061517016

Cleaner 24V




216

8230-0918000 ZE{REEEE(—)



217

8230-0918000 Body circuit( 1)




218

8230-0918000 25328 FHLFK ()



219

8230-0918000 Cab circuit (II)

Fe FHARE Z M 4 R N Y = #
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
1A 42

1 WJK-7C1 *?*Eﬂﬂm*?%% 1 061599015
Monitor of excavator

2 08086-10000 ) ﬂ‘?‘; 1 KK08086-10000
Start switch
=g

3 DY739 %g . 1 061505021
Cigarette lighter

4 THE AL KO 1
Trimming potentiometer 5KQ

5 23Y-07D-00001 Bl 2% 1 061509002
Buzzer
B2ET M5 X 16-Zn

6 GB818 Screw M5 X 16-2n 3 060408011
& 5-Zn

7 GB93 Washer 5-7n 3 060506041

3 KC-ESS-20A-00 Zzaﬁﬂ%@?ﬁﬁﬁﬂ%ﬁ 1 061599001

2A Engine speed controller

P 8-Zn

9 GB93 Washer 8-Zn 4 060506031
1242 M8 X 35-Zn

10 GB5783 Bolt M8 X 35-7n 4 060109212

11 YX-150 e 2 061508006
Speaker
E KI8%] ST4.5X 13-C-H

12 GB845 Tapping screw ST4.5X13-C-H 8 060410005
NET TN

13 W208050.01.02 Wire bundle of instrument cabinet L 061521045
=3 v

14 YX-61 FUElE AL 1 061515003
Car radio
3] > é

15 JK991 @*’E‘Jﬁ’ﬂ 1 B061505036
Fin switch block

16 YBLXW-6/11ZL LA HHIRITR 1 B061505058

Safety solenoid switch




220

8230-0918000 25328 FHLFK ()



221

8230-0918000 Cab circuit (II)




222

8230-0918000 ZE LI (=)



223

8230-0918000 Boom circuit(III)

FE ] EIHERE % fF % fi aEk [ w5 [ &
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
1 TY085(24V/70W) AT 2 061506028
Boom lamp
B2 M10 X 25-Zn
2 GB5783 Bolt M10 X 25-7n 2 060109016
#[#E 10-Zn
3 GB93 Washer 10-7n 2 060506003
#[#E 10-Zn
4 GB97.1 Washer 10-Zn 2 060511008
5 LTEGX-005A KT 1 2 030509287
Lamp holder
T s
6 W208050.01.05 BB ATIE etk 1 061521048
Boom lamp cable
v HE
7 JEALILHF 4150 6 061521090

Nylon cable tie 4 X150

8230-0918000 Z/E HLE& (=)




224

8230-0918000 Boom circuit(III)




225

8230-0918300 HLA 4



226

8230-0918300 Electric cabinet

FE FHNRE F 1 % R 2 % =1 # I
ITEM PART NO DESCRIPTION Q'ty SERIALNO REMARKS
¥ é\/
1 MZzJ-600A/006 AR P 1 061504034
Battery relay
:I:é\/
2 ID143B-1108 | PRIFARHLES 12V 1 020300060
Holding relay 12V
i é\r »
3 | 23v-07D-00002 | TIIAkHLE 24V 1 061504027 VBT
Intermediate relay 24V (for supercharging)
7 é\r
4 3006300 LRI 1 B061504020
Safety relay
Ny
5 BX2091 PRES 22 5 1 061502016
Fuse box
RIS 22 30A
Fuse 30A 1 061502015
1RG22 20A
Fuse 20A 7 061502014
1R 22 10A
Fuse 10A 1 061502013
Ik =
6 3916302 AkH 7% 2 061504036 ’%Eﬂgﬁ
Relay Cummins




227

8230-0918300 HLA 4



228

8230-0918300 Electric cabinet




	Página 1
	Página 2
	Página 3
	Página 4
	Página 5
	Página 6
	Página 7
	Página 8
	Página 9
	Página 10
	Página 11
	Página 12
	Página 13
	Página 14
	Página 15
	Página 16
	Página 17
	Página 18
	Página 19
	Página 20
	Página 21
	Página 22
	Página 23
	Página 24
	Página 25
	Página 26
	Página 27
	Página 28
	Página 29
	Página 30
	Página 31
	Página 32
	Página 33
	Página 34
	Página 35
	Página 36
	Página 37
	Página 38
	Página 39
	Página 40
	Página 41
	Página 42
	Página 43
	Página 44
	Página 45
	Página 46
	Página 47
	Página 48
	Página 49
	Página 50
	Página 51
	Página 52
	Página 53
	Página 54
	Página 55
	Página 56
	Página 57
	Página 58
	Página 59
	Página 60
	Página 61
	Página 62
	Página 63
	Página 64
	Página 65
	Página 66
	Página 67
	Página 68
	Página 69
	Página 70
	Página 71
	Página 72
	Página 73
	Página 74
	Página 75
	Página 76
	Página 77
	Página 78
	Página 79
	Página 80
	Página 81
	Página 82
	Página 83
	Página 84
	Página 85
	Página 86
	Página 87
	Página 88
	Página 89
	Página 90
	Página 91
	Página 92
	Página 93
	Página 94
	Página 95
	Página 96
	Página 97
	Página 98
	Página 99
	Página 100
	Página 101
	Página 102
	Página 103
	Página 104
	Página 105
	Página 106
	Página 107
	Página 108
	Página 109
	Página 110
	Página 111
	Página 112
	Página 113
	Página 114
	Página 115
	Página 116
	Página 117
	Página 118
	Página 119
	Página 120
	Página 121
	Página 122
	Página 123
	Página 124
	Página 125
	Página 126
	Página 127
	Página 128
	Página 129
	Página 130
	Página 131
	Página 132
	Página 133
	Página 134
	Página 135
	Página 136
	Página 137
	Página 138
	Página 139
	Página 140
	Página 141
	Página 142
	Página 143
	Página 144
	Página 145
	Página 146
	Página 147
	Página 148
	Página 149
	Página 150
	Página 151
	Página 152
	Página 153
	Página 154
	Página 155
	Página 156
	Página 157
	Página 158
	Página 159
	Página 160
	Página 161
	Página 162
	Página 163
	Página 164
	Página 165
	Página 166
	Página 167
	Página 168
	Página 169
	Página 170
	Página 171
	Página 172
	Página 173
	Página 174
	Página 175
	Página 176
	Página 177
	Página 178
	Página 179
	Página 180
	Página 181
	Página 182
	Página 183
	Página 184
	Página 185
	Página 186
	Página 187
	Página 188
	Página 189
	Página 190
	Página 191
	Página 192
	Página 193
	Página 194
	Página 195
	Página 196
	Página 197
	Página 198
	Página 199
	Página 200
	Página 201
	Página 202
	Página 203
	Página 204
	Página 205
	Página 206
	Página 207
	Página 208
	Página 209
	Página 210
	Página 211
	Página 212
	Página 213
	Página 214
	Página 215
	Página 216
	Página 217
	Página 218
	Página 219
	Página 220
	Página 221
	Página 222
	Página 223
	Página 224
	Página 225
	Página 226
	Página 227
	Página 228



